
90-130    Issue 4    APRIL 2013

DocuFold Pro (CB/UL)

PARTS MANUAL

Automatic Paper Folding Machine

Serial No. 940206 Onwards.

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


Page 2

NOTE....

ILLUSTRATED PARTS MANUAL

The Illustrated Parts Manual has been designed to assist when selecting a part or
assembly which may be required to service or repair your machine.

The index on page four lists all of the major assemblies.

The following page demonstrates how to recognize a part from a sub-assembly and
shows the quantity contained within the major assembly.

The major assembly number and description is listed at the top of the page and
should always be quoted when ordering parts or when seeking technical advice.

Before ordering parts confirm that the model number of the machine (listed at the top
of page four) is identical to the number stamped on the specification plate.
 Whilst checking this, make a note of the serial number also stamped on the plate.

Some components will not be made available individually as they form part of a
sub-assembly which may require specialist tools and knowledge to dismantle. The
machine may not perform correctly if attempts are made to repair sub-assemblies of
this type.

ALWAYS READ THE OPERATORS MANUAL BEFORE MAKING ANY

ADJUSTMENTS TO YOUR MACHINE AND ALWAYS DISCONNECT THE POWER

SUPPLY BEFORE REMOVING ANY COVERS.

INTRODUCTION

PAPER  Page 3FOLDER

DocuFold Pro

DocuFold Pro

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


Page 2

NOTE....

ILLUSTRATED PARTS MANUAL

The Illustrated Parts Manual has been designed to assist when selecting a part or
assembly which may be required to service or repair your machine.

The index on page four lists all of the major assemblies.

The following page demonstrates how to recognize a part from a sub-assembly and
shows the quantity contained within the major assembly.

The major assembly number and description is listed at the top of the page and
should always be quoted when ordering parts or when seeking technical advice.

Before ordering parts confirm that the model number of the machine (listed at the top
of page four) is identical to the number stamped on the specification plate.
 Whilst checking this, make a note of the serial number also stamped on the plate.

Some components will not be made available individually as they form part of a
sub-assembly which may require specialist tools and knowledge to dismantle. The
machine may not perform correctly if attempts are made to repair sub-assemblies of
this type.

ALWAYS READ THE OPERATORS MANUAL BEFORE MAKING ANY

ADJUSTMENTS TO YOUR MACHINE AND ALWAYS DISCONNECT THE POWER

SUPPLY BEFORE REMOVING ANY COVERS.

INTRODUCTION

PAPER  Page 3FOLDER

DocuFold Pro

DocuFold Pro

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


SECTION ASSEMBLY DESCRIPTION PAGE

2 

9-02-05 DELIVERY ASSEMBLY 14

4 

 

18

6 

24

30

NOTE.... TIP....

To assist you in quickly finding

the section you require, there are

numbered tabs positioned down 

the outside edges of each page.

8 

9-06-06 FOLD ROLLER ASSEMBLY

9-07-15 FOLD PLATE ASSY - Auto Deflect

9-07-16 FOLD PLATE ASSY - Auto Stop 

9-08-06 STACKER ASSEMBLY

9-08-14 PERFORATOR ASSY. (Metric)

CONTENTS940820S

Page 4

9 

9-09-01 OPTIONAL REAR DELIVERY ASSY.

PAPER  Page 5FOLDER

945821S
(EEC)
(USA)

 

 

9-08-15 PERFORATOR ASSY. (Imperial)

AUTOMATIC PAPER FOLDING MACHINE

DocuFold Pro

DocuFold Pro

1 

9-01-07 MAIN ASSEMBLY 10 

3 

9-03-06 FEED BED ASSEMBLY 16

7 

5 

20

13 

940820S FINAL ASSEMBLY 6 

28

36

95-149-02 LEG ASSY.11 33

 

95-02-02 CONTROL SYSTEM ASSY. 10 32

95-193-01 MOTOR BOARD ASSY.12 34

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


SECTION ASSEMBLY DESCRIPTION PAGE

2 

9-02-05 DELIVERY ASSEMBLY 14

4 

18

6 

24

30

NOTE.... TIP....

To assist you in quickly finding

the section you require, there are

numbered tabs positioned down

the outside edges of each page.

8 

9-06-06 FOLD ROLLER ASSEMBLY

9-07-15 FOLD PLATE ASSY - Auto Deflect

9-07-16 FOLD PLATE ASSY - Auto Stop 

9-08-06 STACKER ASSEMBLY

9-08-14 PERFORATOR ASSY. (Metric)

CONTENTS940820S

Page 4

9 

9-09-01 OPTIONAL REAR DELIVERY ASSY.

PAPER  Page 5FOLDER

945821S
(EEC)
(USA)

 

9-08-15 PERFORATOR ASSY. (Imperial)

 AUTOMATIC PAPER FOLDING MACHINE

DocuFold Pro

DocuFold Pro

1 

9-01-07 MAIN ASSEMBLY 10 

3 

9-03-06 FEED BED ASSEMBLY 16

7 

5 

20

13 

940820S FINAL ASSEMBLY 6 

28

36

95-149-02 LEG ASSY.11 33

 

95-02-02 CONTROL SYSTEM ASSY. 10 32

95-193-01 MOTOR BOARD ASSY.12 34

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


Page 6 PAPER  Page 7FOLDER

FINAL ASSEMBLY940820S FINAL ASSEMBLY 940820SDocuFold Pro

1

ITEM No. PART No. QTY. DESCRIPTION 

THIS SECTION IS CONTINUED ON THE FOLLOWING PAGES

1

71-083-01 2 OUTRIGGER - AutoCreaser / DocuMaster.

2

74-06-06 1 Moving Sidelay - XPS - Major

4

75-356 1 DIN Socket Assy.

5

6

75-428-01 1 ETHERNET BRACKET - AutoCreaser Mk4.

7

76-272 1 PSU- SWITCHED MODE- ATX12V - 300W

8

9-01-07 1 MAIN FRAME ASSEMBLY - Docufold Pro.

9

9-02-05 1 DELIVERY ASSEMBLY - Major Pro.

9-03-06 1 FEED FRAME ASSY - Major Pro.

11

9-06-06 1 FOLD ROLLER ASSEMBLY - Major pro.

12

9-07-15 1 Fold Plate - Auto Deflect - Wide

13

9-07-16 1 FOLD PLATE -  Auto Stop - Major Pro.

14

9-08-06 1 Stacker Assembly - Major - Docufold

9-08-14 1 PERFORATOR ASSEMBLY - Metric - Docufold Pro (UL).

20

93-037-02 1 Extension - Loading Ta ble - Major

93-042 1 LOWER SENSOR ASSY. - Major Pro.

94-083 1 PAPERGATE ASSEMBLY - Rectangular.

23

94-088 1 UPPER - SENSOR ASSY. - Major Pro.

26

95-193-01 1 MOTOR BOARD ASSY> Docufold Pro (UL)

   

27

95-144-01 1 COMPRESSOR PANEL - Major Pro.

30

95-150-01 1 HOSE - Exhaust - Ø25.

95-151-01 1 HOSE - Vacuum - Ø25.

32

95-152-01 1 HOSE - Sheet Seperation - Ø25.

33

95-153-01 1 HOSE - Valve - Ø25.

34

95-178-01 1 LABEL - DocuFold Pro.

35

 173-020-01 1 PSU MOUNTING BRACKET37

609-013 2 'O' Ring Ø25 x Ø2.539

613-027 8 TIE WRAP - Small.40

44

613-365 1 EMERGENCY STOP SWITCH - Double Pole.

613-388 4 TIE WRAP - Long.

46 613-396 2 SWITCH SHROUD.

48 613-496 1  Emergency Stop Label

49 652-011 2 SWITCH - System. 

52 401-02-040-008 28 Screw - Pan Pozi Taptite - M4 x 8 Lg.

55

401-02-050-008 7 Screw - Pan Pozi Taptite - M5 x 8 Lg.

56

401-02-050-020 2 Screw - Pan Pozi Taptite - M5 x 20 Lg.

57

401-04-006-312 4 SCREW-PAN POZI-UNC TAPTITE #6-32 x 5/16"

59 405-01-060-012 3 SCREW - Socket Button Head - M6 x 12 Lg.

61 417-04-006-312 2 Screw - Trunc. Csk Hd. Ta ptite - #6-32 UNC x 0.312 Lg

62 481-060 1 WASHER - Plain - M6

3

24

25

28

29

43

54

402-02-040-008 2 Screw - Csk Hd. Taptite - M4 x 8 Lg. 

95-205 2 LABEL - Fuse Ratings

9-028-03 1 CORD GUARD - Delivery - Docufold Pro

6

5

4

2

1

7

8

See Page 24

See Page 18

See Page 20

See Page 10

See Page 28

See Page 30

See Page 14

49 43 4849 46,46,

11

44

37 , 52
4 off

32

5234,

5635,   

26

24

25

4 off

40

2 off

3913 39

20

52

33

12 off

27

14

3

1261,
2 off

55,
2 off

See Page 16

30

2954, 3323

28

57,

2 off
52

52,

62, 59

9

See Page 35

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


Page 6 PAPER  Page 7FOLDER

FINAL ASSEMBLY940820S FINAL ASSEMBLY 940820SDocuFold Pro

1

ITEM No. PART No. QTY. DESCRIPTION 

THIS SECTION IS CONTINUED ON THE FOLLOWING PAGES

1

71-083-01 2 OUTRIGGER - AutoCreaser / DocuMaster.

2

74-06-06 1 Moving Sidelay - XPS - Major

4

75-356 1 DIN Socket Assy.

5

6

75-428-01 1 ETHERNET BRACKET - AutoCreaser Mk4.

7

76-272 1 PSU- SWITCHED MODE- ATX12V - 300W

8

9-01-07 1 MAIN FRAME ASSEMBLY - Docufold Pro.

9

9-02-05 1 DELIVERY ASSEMBLY - Major Pro.

9-03-06 1 FEED FRAME ASSY - Major Pro.

11

9-06-06 1 FOLD ROLLER ASSEMBLY - Major pro.

12

9-07-15 1 Fold Plate - Auto Deflect - Wide

13

9-07-16 1 FOLD PLATE -  Auto Stop - Major Pro.

14

9-08-06 1 Stacker Assembly - Major - Docufold

9-08-14 1 PERFORATOR ASSEMBLY - Metric - Docufold Pro (UL).

20

93-037-02 1 Extension - Loading Ta ble - Major

93-042 1 LOWER SENSOR ASSY. - Major Pro.

94-083 1 PAPERGATE ASSEMBLY - Rectangular.

23

94-088 1 UPPER - SENSOR ASSY. - Major Pro.

26

95-193-01 1 MOTOR BOARD ASSY> Docufold Pro (UL)

   

27

95-144-01 1 COMPRESSOR PANEL - Major Pro.

30

95-150-01 1 HOSE - Exhaust - Ø25.

95-151-01 1 HOSE - Vacuum - Ø25.

32

95-152-01 1 HOSE - Sheet Seperation - Ø25.

33

95-153-01 1 HOSE - Valve - Ø25.

34

95-178-01 1 LABEL - DocuFold Pro.

35

173-020-01 1  PSU MOUNTING BRACKET37

609-013 2 'O' Ring Ø25 x Ø2.539

613-027 8 TIE WRAP - Small.40

44

613-365 1 EMERGENCY STOP SWITCH - Double Pole.

613-388 4 TIE WRAP - Long.

46 613-396 2 SWITCH SHROUD.

48 613-496 1  Emergency Stop

 

Label

49 652-011 2 SWITCH - System. 

52 401-02-040-008 28 Screw - Pan Pozi Taptite - M4 x 8 Lg.

55

401-02-050-008 7 Screw - Pan Pozi Taptite - M5 x 8 Lg.

56

401-02-050-020 2 Screw - Pan Pozi Taptite - M5 x 20 Lg.

57

401-04-006-312 4 SCREW-PAN POZI-UNC TAPTITE #6-32 x 5/16"

59 405-01-060-012 3 SCREW - Socket Button Head - M6 x 12 Lg.

61 417-04-006-312 2 Screw - Trunc. Csk Hd. Ta ptite - #6-32 UNC x 0.312 Lg

62 481-060 1 WASHER - Plain - M6

3

24

25

28

29

43

54

402-02-040-008 2 Screw - Csk Hd. Taptite - M4 x 8 Lg. 

95-205 2 LABEL - Fuse Ratings

9-028-03 1 CORD GUARD - Delivery - Docufold Pro

6

5

4

2

1

7

8

See Page 24

See Page 18

See Page 20

See Page 10

See Page 28

See Page 30

See Page 14

49 43 4849 46,46,

11

44

37 , 52
4 off

32

5234,

5635,   

26

24

25

4 off

40

2 off

3913 39

20

52

33

12 off

27

14

3

1261,
2 off

55,
2 off

See Page 16

30

2954, 3323

28

57,

2 off
52

52,

62, 59

9

See Page 35

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


Page 8 PAPER  Page 9FOLDER

FINAL ASSEMBLY940820S FINAL ASSEMBLY 940820SDocuFold Pro

1

ITEM No. PART No. QTY. DESCRIPTION 

71-083-01 2 OUTRIGGER - AutoCreaser / DocuMaster.

75-06-02 1 TOUCH SCREEN ASSEMBLY - 7" - (New Controller)

10

95-01-01 1 Air Control Block Assembly15

95-02-02 1 CONTROL SYSTEM - Docufold Pro (UL)16

95-069 1 AIR VALVE ASSY. - 50Hz (EEC)

17

93-020 1 Feed Drive Pulley 16XL - Flanged     

18

95-004 1 BRACKET - To p Cover - Auto

19

95-063 1 CROSS TUBE - Valves.

21 95-145-01 1 SERVICE PANEL - Major Pro.

22 95-146-01 1 TOP COVER - To uch Screen - Major Pro.

23 95-150-01 1 HOSE - Exhaust - Ø25.

24 95-151-01 1 HOSE - Vacuum - Ø25.

25 95-152-01 1 HOSE - Sheet Seperation - Ø25.

26 95-153-01 1 HOSE - Valve - Ø25.   
29

172-029-01 1 LOCKING NUT - Paper Gate 

31

607-027 1 Toothed Belt - 110XL  

36

613-027 8 TIE WRAP - Small. 

38

613-255 1 SOLENOID COIL

40

613-258 1 CONNECTOR LARGE - Solenoid Valve.

41

613-339 2 CABLE TIE MOUNTING

42

613-388 4 TIE WRAP - Long.44

613-398 2 STRAIN RELIEF BUSH - 90° 45

47

401-02-040-006 3 Screw - Pan Pozi Taptite - M4 x 6 Lg.51

401-02-040-008 28 Screw - Pan Pozi Taptite - M4 x 8 Lg.52

401-02-040-010 6 Screw - Pan Pozi Taptite - M4 x 10 Lg.

58 403-01-050-035 5 SCREW - Socket Cap Head - M5 x 35 Lg.

59 405-01-060-012 3 SCREW - Socket Button Head - M6 x 12 Lg.

60 409-01-040-006 2 Screw - Skt Set Screw - Flat Pt. - M4 x 6 L

63 94-058 1 Back Stop

53

401-02-050-008 7 Screw - Pan Pozi Taptite - M5 x 8 Lg.54

VIEW SHOWING PIPE RUNS

2524 26

23

16 54, 29
6 off
53, See Page 32

2152
7 off

25

26

24

44
3

 

Posns.

63

1558,

1958,

18

42

3 off

2 off

41

31

59

362251,
3 off

17

45

45

10, 

38

40
7 Posns.

47

47

60
2 off

95-069-02 1 AIR VALVE ASSY. - 60Hz (USA)

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


Page 8 PAPER  Page 9FOLDER

FINAL ASSEMBLY940820S FINAL ASSEMBLY 940820SDocuFold Pro

1

ITEM No. PART No. QTY. DESCRIPTION 

71-083-01 2 OUTRIGGER - AutoCreaser / DocuMaster.

75-06-02 1 TOUCH SCREEN ASSEMBLY - 7" - (New Controller)

10

95-01-01 1 Air Control Block Assembly15

95-02-02 1 CONTROL SYSTEM - Docufold Pro (UL)16

95-069 1 AIR VALVE ASSY. - 50Hz (EEC)

17

93-020 1 Feed Drive Pulley 16XL - Flanged     

18

95-004 1 BRACKET - To p Cover - Auto

19

95-063 1 CROSS TUBE - Valves.

21 95-145-01 1 SERVICE PANEL - Major Pro.

22 95-146-01 1 TOP COVER - To uch Screen - Major Pro.

23 95-150-01 1 HOSE - Exhaust - Ø25.

24 95-151-01 1 HOSE - Vacuum - Ø25.

25 95-152-01 1 HOSE - Sheet Seperation - Ø25.

26 95-153-01 1 HOSE - Valve - Ø25.   
29

172-029-01 1 LOCKING NUT - Paper Gate 

31

607-027 1 Toothed Belt - 110XL  

36

613-027 8 TIE WRAP - Small. 

38

613-255 1 SOLENOID COIL

40

613-258 1 CONNECTOR LARGE - Solenoid Valve.

41

613-339 2 CABLE TIE MOUNTING

42

613-388 4 TIE WRAP  -  Long.44

613-398 2 STRAIN RELIEF BUSH - 90° 45

47

401-02-040-006 3 Screw - Pan Pozi Taptite - M4 x 6 Lg.51

401-02-040-008 28 Screw - Pan Pozi Taptite - M4 x 8 Lg.52

401-02-040-010 6 Screw - Pan

 

Pozi Taptite

 

-

 

M4 x 10 Lg.

 
58 403-01-050-035 5 SCREW - Socket Cap Head - M5 x 35 Lg.

59 405-01-060-012 3 SCREW - Socket Button Head - M6 x 12 Lg.

60 409-01-040-006 2 Screw - Skt Set Screw - Flat Pt. - M4 x 6 L

63 94-058 1 Back Stop

53

401-02-050-008 7 Screw - Pan Pozi Taptite - M5 x 8 Lg.54

VIEW SHOWING PIPE RUNS

2524 26

23

16 54, 29
6 off
53, See Page 32

2152
7 off

25

26

24

44
3

 

Posns.

63

1558,

1958,

18

42

3 off

2 off

41

31

59

362251,
3 off

17

45

45

10, 

38

40
7 Posns.

47

47

60
2 off

95-069-02 1 AIR VALVE ASSY. - 60Hz (USA)

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


MAIN ASSEMBLY9-01-07

Page 10 PAPER

MAIN ASSEMBLY 9-01-07

 Page 11FOLDER

THIS SECTION IS CONTINUED ON THE FOLLOWING PAGES

ITEM No. PART No. QTY. DESCRIPTION

1 91-006-06 1 WHEEL TUBE -
 

Lay Side -
 

AutoCreaser 50.

2 91-006-07 1 WHEEL TUBE -
 

Op. Side -
 

DocuFold
 

Pro.

4 91-024-03 1 FAN ADAPTER -

 

Compressor -

 

SV130.

5 91-025 4 BUNG - Compressor Ports.

7 91-033-02 1 LOCATION PLATE - Lay Side - DocuFold Pro.

12 91-110 1 STOWAGE SHAFT ASEMBLY

 

-

 

Major.

13 91-150-01 1 MAIN FRAME -

 

Major

 

Pro.

21 95-149-02 1 LEG ASSEMBLY.

23 62-006 2 NYLON WHEEL.

24 65-070 1 SWITCH - Proximity.

25 71-052-05 1 AXLE - AutoCreaser 33

 

Mk4.

26 71-052-06 1 AXLE - AutoCreaser 33.

27 71-055-01 1 WHEEL COLLAR

28 71-072-01 1 PLINTH - AutoCreaser

 

33

 

Mk4.

29 71-073-01 1 SUPPORT - Wheel Axle.

30 71-079-01 1 SPACER.

31 75-208-02 1 Tower Blank -

 

Lay Side

32 75-208-04 1 Tower Blank -

 

Op Side -

 

Major

 

Pro.

33 75-229-02 1 Fan Guard Assy - AutoCreaser

 

33.

34 75-254-02 4 HEX PILLAR - Fan Spacer

 

-

 

M4

35 75-415-01 1 BAFFLE PLATE

 

- AutoCreaser

 

33

 

Mk4.

36 173-014-02 2 SHOULDER WASHER -

 

Power

 

Supply.

37 601-015 5 Snap Bushing Ø33.3 x

 

Ø38

38 601-076 2 Snap Bushing Ø15.5 x

 

Ø19

40 601-161 3 VIBRATION MOUNT -

 

Stud.

43 604-037 2 DISC SPRING - Bearing

 

Location

47 613-339 8 CABLE TIE MOUNTING

48 617-008 2 Wheel - Ø100

49 621-025 1 FAN - PLASTIC

 

5 BLADE

 

6"

 

CCW

50 621-037 1 BLOWER - SV130 (UL).

51 650-028 4 CABLE TIE MTG. - Push Fit.

52 650-096 1 Open Slot Trunking

 

25mm x

 

37.5mm

53 650-097 2 SNAP RIVET -

 

NYLON

 

- Ø4.2 HOLE 

54 401-02-030-010 2 Screw - Pan Pozi Taptite - M3 x

 

10

 

Lg.

55 401-02-040-006 4 Screw - Pan Pozi Taptite - M4 x

 

6

 

Lg.

56 401-02-040-008 30 Screw - Pan Pozi Taptite - M4

 

x

 

8

 

Lg.

57 401-02-040-012 4 Screw - Pan Pozi Taptite -

 

M4

 

x

 

12

 

Lg.

59 401-02-050-008 16 Screw - Pan Pozi Taptite -

 

M5

 

x

 

8

 

Lg.

62 403-01-050-020 2 SCREW - Socket Cap

 

Head

 

-

 

M5

 

x 20

 

Lg.

63 403-01-060-010 4 SCREW - Socket Cap

 

Head -

 

M6

 

x

 

10 Lg.

64 403-01-060-012 2 SCREW - Socket Cap

 

Head

 

-

 

M6

 

x 12 Lg.

65 403-01-060-020 2 SCREW - Socket Cap Head - M6 x 20 Lg.

66 404-01-060-012 2 SCREW - Socket Countersunk

 

Head

 

-

 

M6

 

x

 

12

 

Lg.

69 405-01-050-025 2 SCREW - Socket Button Head

 

-

 

M5

 

x 25

 

Lg.

70 405-01-080-010 2 SCREW - Socket Button Head -

 

M8

 

x

 

12 Lg.

71 409-01-040-006 3 Screw - Skt Set Screw

 

- Flat Pt.

 

-

 

M4

 

x 6 Lg.

74 415-02-050-008 4 Screw

 

- Hexagon Head -

 

Taptite -

 

M5

 

x 8

 

Lg.

75 461-01-030 2 NUT - Full - M3

77 461-01-060 6 NUT

 

-

 

Full - M6

78 481-030 2 WASHER - Plain - M3

79 481-050 5 WASHER - Plain - M5

80 481-060 6 WASHER - Plain - M6

81 481-080 4 WASHER - Plain - M8
83 75-530-01 1 TOROIDAL TRANSFORMER ASSY.

84 481-040 2 WASHER - Plain - M4

DocuFold Pro
2 2

40

80

77

50

35

34

5

4

49

79

62

33

57

3155

3255

2964 7081

65

2330

52 53

70

81

23

27

25

69

81

48

2

26

1

48

81

69

51

28

66

66

56

21

1338

37

374738

74

74

7 7424547578

12

592  off 2  off

2  off

2  off

2  off
4  Posns

4  Posns

4  Posns

2 off

2  off

4  Posns

3  off

3  off

3  off

80

77

56

2  Posns

2  Posns

4  Posns

2  off2  off

2  off 2  off

71

63

2  off

43 36 56

56

65

8456

2  off

83

2  off

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


MAIN ASSEMBLY9-01-07

Page 10 PAPER

MAIN ASSEMBLY 9-01-07

 Page 11FOLDER

THIS SECTION IS CONTINUED ON THE FOLLOWING PAGES

ITEM No. PART No. QTY. DESCRIPTION

1 91-006-06 1 WHEEL TUBE -
 

Lay Side -
 

AutoCreaser
 

50.

2 91-006-07 1 WHEEL TUBE -
 

Op. Side -
 

DocuFold
 

Pro.

4 91-024-03 1 FAN ADAPTER -

 

Compressor

 

-

 

SV130.

5 91-025 4 BUNG - Compressor Ports.

7 91-033-02 1 LOCATION PLATE - Lay Side - DocuFold Pro.

12 91-110 1 STOWAGE SHAFT ASEMBLY

 

-

 

Major.

13 91-150-01 1 MAIN FRAME -

 

Major

 

Pro.

21 95-149-02 1 LEG ASSEMBLY.

23 62-006 2 NYLON WHEEL.

24 65-070 1 SWITCH - Proximity.

25 71-052-05 1 AXLE - AutoCreaser 33

 

Mk4.

26 71-052-06 1 AXLE - AutoCreaser 33.

27 71-055-01 1 WHEEL COLLAR

28 71-072-01 1 PLINTH - AutoCreaser

 

33

 

Mk4.

29 71-073-01 1 SUPPORT - Wheel Axle.

30 71-079-01 1 SPACER.

31 75-208-02 1 Tower Blank -

 

Lay Side

32 75-208-04 1 Tower Blank -

 

Op Side -

 

Major

 

Pro.

33 75-229-02 1 Fan Guard Assy - AutoCreaser

 

33.

34 75-254-02 4 HEX PILLAR - Fan Spacer

 

-

 

M4

35 75-415-01 1 BAFFLE PLATE

 

- AutoCreaser

 

33

 

Mk4.

36 173-014-02 2 SHOULDER WASHER -

 

Power

 

Supply.

37 601-015 5 Snap Bushing Ø33.3 x

 

Ø38

38 601-076 2 Snap Bushing Ø15.5 x

 

Ø19

40 601-161 3 VIBRATION MOUNT -

 

Stud.

43 604-037 2 DISC SPRING - Bearing

 

Location

47 613-339 8 CABLE TIE MOUNTING

48 617-008 2 Wheel - Ø100

49 621-025 1 FAN - PLASTIC

 

5 BLADE

 

6"

 

CCW

50 621-037 1 BLOWER - SV130 (UL).

51 650-028 4 CABLE TIE MTG. - Push Fit.

52 650-096 1 Open Slot Trunking

 

25mm x

 

37.5mm

53 650-097 2 SNAP RIVET -

 

NYLON

 

-

 

Ø4.2

 

HOLE 

54 401-02-030-010 2 Screw - Pan Pozi Taptite -

 

M3

 

x

 

10

 

Lg.

55 401-02-040-006 4 Screw - Pan Pozi Taptite -

 

M4

 

x

 

6

 

Lg.

56 401-02-040-008 30 Screw - Pan Pozi Taptite -

 

M4

 

x

 

8

 

Lg.

57 401-02-040-012 4 Screw - Pan Pozi Taptite -

 

M4

 

x

 

12

 

Lg.

59 401-02-050-008 16 Screw - Pan Pozi Taptite -

 

M5

 

x

 

8

 

Lg.

62 403-01-050-020 2 SCREW - Socket Cap

 

Head

 

-

 

M5

 

x

 

20

 

Lg.

63 403-01-060-010 4 SCREW - Socket Cap

 

Head

 

-

 

M6

 

x

 

10

 

Lg.

64 403-01-060-012 2 SCREW - Socket Cap

 

Head

 

-

 

M6

 

x

 

12

 

Lg.

65 403-01-060-020 2 SCREW - Socket Cap Head - M6 x 20 Lg.

66 404-01-060-012 2 SCREW - Socket Countersunk

 

Head

 

-

 

M6

 

x

 

12

 

Lg.

69 405-01-050-025 2 SCREW - Socket Button Head

 

-

 

M5

 

x

 

25

 

Lg.

70 405-01-080-010 2 SCREW - Socket Button Head

 

-

 

M8

 

x

 

12

 

Lg.

71 409-01-040-006 3 Screw - Skt Set Screw

 

-

 

Flat Pt.

 

-

 

M4

 

x

 

6

 

Lg.

74 415-02-050-008 4 Screw

 

- Hexagon Head

 

-

 

Taptite -

 

M5

 

x

 

8

 

Lg.

75 461-01-030 2 NUT - Full - M3

77 461-01-060 6 NUT

 

-

 

Full - M6

78 481-030 2 WASHER - Plain - M3

79 481-050 5 WASHER - Plain - M5

80 481-060 6 WASHER - Plain - M6

81 481-080 4 WASHER - Plain - M8
83 75-530-01 1 TOROIDAL TRANSFORMER ASSY.

84 481-040 2 WASHER - Plain - M4

DocuFold Pro

2 2

40

80

77

50

35

34

5

4

49

79

62

33

57

3155

3255

2964 7081

65

2330

52 53

70

81

23

27

25

69

81

48

2

26

1

48

81

69

51

28

66

66

56

21

1338

37

374738

74

74

7 7424547578

12

592  off 2  off

2  off

2  off

2  off
4  Posns

4  Posns

4  Posns

2 off

2  off

4  Posns

3  off

3  off

3  off

80

77

56

2  Posns

2  Posns

4  Posns

2  off2  off

2  off 2  off

71

63

2  off

43 36 56

56

65

8456

2  off

83

2  off

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


MAIN ASSEMBLY9-01-07

Page 12 PAPER

MAIN ASSEMBLY 9-01-07

 Page 13FOLDER

DocuFold Pro
2

2

ITEM No. PART No. QTY. DESCRIPTION

3 91-011 1 SHAFT HANGER.

6 91-027-01 1 Belt Drive Pulley - Delivery

8 91-041 1 WORM - L/H Single Start.

9 91-042-02 1 KEY DRIVE ASSEMBLY - Major

10 91-054 1 LOCATION PLATE - Op. Side.

11 91-070 1 HANDWHEEL ASSEMBLY.

14 91-151-01 1 CROSS STRAP - DocuFold Pro.

15 91-153-01 1 TRANSMISSION SHAFT ASSY - Major Pro.

16 91-154-01 1 BRACKET - Motor Mtg. Plate.

17 91-154-02 1 BRACKET - Motor Mtg. Plate.

18 91-158-01 1 MOTOR SHIELD - Major Pro.

19 91-160-01 2 SPACER.

20 92-036 1 SUPPORT BRACKET - Leadscrew.

22 01-082 1 TIMING PULLEY - 22XL - Wide Flanged.

39 601-137 1 SHORTY PLUG.

41 602-045 1 FLANGED SPYRALIGN BUSH

42 603-041 3 SPIROL SPACER - Ø4 x Ø5.65 x 4 Lg.

44 605-004 1 Thrust Washer - Ø8 x Ø15.88 x 0.79

45 607-005 1 TIMING BELT - 100 XL - 037.

46 95-194 1 MOTOR - PERM MAGNET - LEMAC

47 613-339 8 CABLE TIE MOUNTING

56 401-02-040-008 30 Screw - Pan Pozi Taptite - M4 x 8 Lg.
58 401-02-040-025 2 Screw - Pan Pozi Taptite - M4 x 25 Lg.

59 401-02-050-008 16 Screw - Pan Pozi Taptite - M5 x 8 Lg.

63 403-01-060-010 4 SCREW - Socket Cap Head - M6 x 10 Lg.

67 405-01-050-010 1 SCREW - Socket Button Head - M5 x 10 Lg.

68 405-01-050-012 2 SCREW - Socket Button Head - M5 x 12 Lg.

71 409-01-040-006 3 Screw - Skt Set Screw - Flat Pt. - M4 x 6 Lg.

72 409-01-050-005 2 Screw - Skt Set Screw - Flat Pt. - M5 x 5 Lg.

73 409-01-050-010 2 Screw - Skt Set Screw - Flat Pt. - M5 x 10 Lg.

74 415-02-050-008 4 Screw - Hexagon Head - Taptite - M5 x 8 Lg.

76 461-01-040 2 NUT - Full - M4

77 461-01-060 6 NUT - Full - M6

79 481-050 5 WASHER - Plain - M5

80 481-060 6 WASHER - Plain - M6

82 485-040 1 Washer - Shakeproof - M42
o
ff

2
o
ff

2
o
ff

2
o
ff

5
9

2
o
ff

7
6
,

8
2

2
2
,
7
1

4
4

8
0

7
7

3
9

6
8

7
9

1
1

6
,

7
3

4
1
,
5
9

1
4

1
8

6
3

6
3

2
0
,5

6
2

o
ff

4
7

5
6
,

7
P
o
sn

s

1
0
,7

4

5
6

4
2
,

5
6

4
2
,

5
6

4
2
,

6
8

7
9

4
o
ff

4
5

1
8

5
6
,

1
5

1
6

3

8

5
6
,

7
2
,

2
o
ff

9
5
9
,

2
o
ff

3
o
ff

4
6

1
7

5
8
,

5
9
,

2
o
ff

4
o
ff

6
7

1
9

2
o
ff

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


MAIN ASSEMBLY9-01-07

Page 12 PAPER

MAIN ASSEMBLY 9-01-07

 Page 13FOLDER

DocuFold Pro

2

2

ITEM No. PART

 

No. QTY. DESCRIPTION

3 91-011 1 SHAFT HANGER.

6 91-027-01 1 Belt Drive Pulley - Delivery

8 91-041 1 WORM - L/H Single Start.

9 91-042-02 1 KEY DRIVE ASSEMBLY - Major

10 91-054 1 LOCATION PLATE - Op.

 

Side.

11 91-070 1 HANDWHEEL ASSEMBLY.

14 91-151-01 1 CROSS STRAP - DocuFold Pro.

15 91-153-01 1 TRANSMISSION

 

SHAFT

 

ASSY

 

-

 

Major

 

Pro.

16 91-154-01 1 BRACKET - Motor Mtg.

 

Plate.

17 91-154-02 1 BRACKET - Motor Mtg. Plate.

18 91-158-01 1 MOTOR SHIELD

 

- Major

 

Pro.

19 91-160-01 2 SPACER.

20 92-036 1 SUPPORT BRACKET - Leadscrew.

22 01-082 1 TIMING PULLEY - 22XL

 

- Wide Flanged.

39 601-137 1 SHORTY PLUG.

41 602-045 1 FLANGED SPYRALIGN BUSH

42 603-041 3 SPIROL SPACER - Ø4

 

x

 

Ø5.65

 

x

 

4

 

Lg.

44 605-004 1 Thrust Washer

 

- Ø8 x

 

Ø15.88

 

x

 

0.79

45 607-005 1 TIMING BELT -

 

100 XL

 

-

 

037.

46 95-194 1 MOTOR - PERM

 

MAGNET

 

-

 

LEMAC

47 613-339 8 CABLE TIE MOUNTING

56 401-02-040-008 30 Screw

 

- Pan Pozi Taptite -

 

M4

 

x

 

8

 

Lg.
58 401-02-040-025 2 Screw - Pan Pozi Taptite -

 

M4

 

x

 

25

 

Lg.

59 401-02-050-008 16 Screw - Pan Pozi Taptite - M5 x 8 Lg.

63 403-01-060-010 4 SCREW - Socket Cap

 

Head

 

-

 

M6

 

x

 

10

 

Lg.

67 405-01-050-010 1 SCREW - Socket Button Head

 

-

 

M5

 

x

 

10

 

Lg.

68 405-01-050-012 2 SCREW - Socket Button Head

 

-

 

M5

 

x

 

12

 

Lg.

71 409-01-040-006 3 Screw - Skt Set Screw

 

-

 

Flat Pt.

 

-

 

M4

 

x

 

6

 

Lg.

72 409-01-050-005 2 Screw - Skt Set Screw

 

-

 

Flat Pt.

 

-

 

M5

 

x

 

5

 

Lg.

73 409-01-050-010 2 Screw - Skt Set Screw

 

-

 

Flat Pt.

 

-

 

M5

 

x

 

10

 

Lg.

74 415-02-050-008 4 Screw - Hexagon Head - Taptite - M5 x 8 Lg.

76 461-01-040 2 NUT - Full - M4

77 461-01-060 6 NUT - Full - M6

79 481-050 5 WASHER - Plain - M5

80 481-060 6 WASHER - Plain - M6

82 485-040 1 Washer - Shakeproof - M42
o
ff

2
o
ff

2
o
ff

2
o
ff

5
9

2
o
ff

7
6
,

8
2

2
2
,
7
1

4
4

8
0

7
7

3
9

6
8

7
9

1
1

6
,

7
3

4
1
,
5
9

1
4

1
8

6
3

6
3

2
0
,5

6
2

o
ff

4
7

5
6
,

7
P
o
sn

s

1
0
,7

4

5
6

4
2
,

5
6

4
2
,

5
6

4
2
,

6
8

7
9

4
o
ff

4
5

1
8

5
6
,

1
5

1
6

3

8

5
6
,

7
2
,

2
o
ff

9
5
9
,

2
o
ff

3
o
ff

4
6

1
7

5
8
,

5
9
,

2
o
ff

4
o
ff

6
7

1
9

2
o
ff

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


DELIVERY ASSEMBLY9-02-05

Page 14 PAPER

3
DELIVERY ASSEMBLY 9-02-05

 Page 15FOLDER

3

DocuFold Pro

ITEM No. PART No. QTY. DESCRIPTION 

1 92-002-03 1 DELIVERY COVER - Lower - DocuFold Pro.

2 92-003-02 1 STACKER -
 

Hinged.

3 92-004 1 SUPPORT STRAP.

4 92-005-02 1 Shaft-Delivery Idler

5 92-010 5 Transport Belt - Delivery

6 92-027-01 1 Flat Drive Belt - Delivery

7 92-029-03 1 CORD ROLLER ASSEMBLY - Delivery - DocuFold Pro.

8 92-030 1 Delivery
 

Idler
 

Assy

9 92-040-02 1 Grab Handle

 

-

 

Auto

 

-

 

Wide

 

Docufold

10 92-042 2 Timing

 

Pulley

 

- T2.5

 

-

 

13T

11 92-043 1 Timing

 

Pulley - T2.5

 

-

 

84T

12 92-045 1 SUPPORT BARREL

 

ASSEMBLY

 

-

 

Major

 

Pro.

23 95-187 1 Pot & Lead Assy.

13 92-049 1 MOUNTING PLATE - Pot.

16 92-059-01 1 DELIVERY ROLLER ASSEMBLY - Major pro.

14 92-052-01 1 Mounting

 

Chassis

 

-

 

Motor

 

-

 

Wide

 

Docufold

15 92-058-01 1 DELIVERY
 

FRAME
 

-
 

DocyFold
 

Pro.

17 92-063-01 2 SPINDLE

 

-

 

Delivery Roller

 

Idler.

18 92-064-01 1 BRACE

 

-

 

Delivery Frame

 

-

 

DocuFold

 

Pro.

19 92-067-01 1 BELT TENSIONER ASSEMBLY.

20

21

92-069-01

92-069-02

1

1

DEL

DEL

I

I

V

V

E

E

R

R

Y

Y

 

I

I

DLE

DLE

R 

R 

P

P

ULL

ULL

E

E

Y

Y

 

ASS

ASS

EM

EM

B

B

LY

LY

 

-

-

 

Do

Do

c

c

u

u

F

F

o

o

l

l

d

d

P

P

r

r

o.

o.

22 92-070-01 1 PULLEY

 

GUARD

 

-

 

Delivery.

24 97-076 1 Stepper

 

Motor & Lead

 

Assy

25 602-047 5 Idler Pulley

26 603-069 1 Spirol

 

Pin

 

-

 

Ø5/64"

 

x

 

3/8"

 

Lg.

27 604-111 1 SPRING

 

-

 

Extension.

28 605-040 3 Thrust

 

Washer

 

-

 

Ø8

 

x

 

Ø15.88

 

x

 

0.79

29 607-022 1 Twin Gip Timing Belt - 140XLD/12

30 607-160 1 Timing Belt

31 607-186 1 Twin Gip Timing Belt

 

-

 

230XLD/025

32 608-006 1 Shoulder Bolt

 

-

 

Ø8(M6)

 

x

 

25

 

Lg.

33 615-010 2 CIRCLIP

 

-

 

EXTERNAL

  

-

 

Ø10

34 401-02-040-006 5 Screw - Pan Pozi Taptite - M4 x 6 Lg.

35 401-02-040-008 14 Screw

 

-

 

Pan

 

Pozi Taptite - M4 x 8 Lg.

36 403-01-030-006 2 SCREW

 

- Socket

 

Cap

 

Head

 

-

 

M3

 

x

 

6

 

Lg.

37 403-01-060-010 1 SCREW

 

-

 

Socket

 

Cap

 

Head

 

- M6

 

x

 

10

 

Lg.

38 405-01-040-008 2 SCREW

 

-

 

Socket Button

 

Head

 

-

 

M4

 

x 8 Lg.

39 405-01-060-012 1 SCREW

 

-

 

Socket Button

 

Head

 

-

 

M6

 

x

 

12

 

Lg.

40 409-01-040-008 1 Screw - Skt Set Screw - Flat Pt. - M4 x 8 Lg.

41 461-01-040 4 NUT - Full - M4

42 464-01-040 2 NUT -

 

NYLOC

 

-

 

M4

43 461-01-060 1 NUT -

 

Full

 

-

 

M6

44 464-01-060 1 NUT -

 

NYLOC

 

-

 

M6

45 481-030 2 WASHER -

 

Plain

 

-

 

M3

46 481-040 6 WASHER -

 

Plain

 

-

 

M4

47 481-060 4 WASHER - Plain - M6

48 481-080 1 WASHER -

 

Plain

 

-

 

M8

5

30

23

1410

10

11

12

28

9

6

7 32

4

8

2

1

35

25

3

37

34

38

35

39

29

35

35

28

34

47,

43 ,47

13,

48

45,36, 24

26

16

40

15

4642,

1927 47

47

46,1841,

28

31

44,

2234,

33,

33,

17,

17,

20

21

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


DELIVERY ASSEMBLY9-02-05

Page 14 PAPER

3

DELIVERY ASSEMBLY 9-02-05

 Page 15FOLDER

3

DocuFold Pro

ITEM No. PART No. QTY. DESCRIPTION 

1 92-002-03 1 DELIVERY
 

COVER -
 

Lower
 

-
 

DocuFold Pro.

2 92-003-02 1 STACKER -
 

Hinged.

3 92-004 1 SUPPORT STRAP.

4 92-005-02 1 Shaft-Delivery Idler

5 92-010 5 Transport Belt - Delivery

6 92-027-01 1 Flat Drive Belt - Delivery

7 92-029-03 1 CORD ROLLER ASSEMBLY - Delivery - DocuFold Pro.

8 92-030 1 Delivery
 

Idler
 

Assy

9 92-040-02 1 Grab Handle

 

-

 

Auto

 

-

 

Wide

 

Docufold

10 92-042 2 Timing

 

Pulley

 

- T2.5

 

-

 

13T

11 92-043 1 Timing

 

Pulley

 

- T2.5

 

-

 

84T

12 92-045 1 SUPPORT BARREL

 

ASSEMBLY

 

-

 

Major

 

Pro.

23 95-187 1 Pot & Lead

 

Assy.

13 92-049 1 MOUNTING

 

PLATE

 

-

 

Pot.

16 92-059-01 1 DELIVERY ROLLER ASSEMBLY - Major pro.

14 92-052-01 1 Mounting

 

Chassis

 

-

 

Motor

 

-

 

Wide

 

Docufold

15 92-058-01 1 DELIVERY
 

FRAME
 

-
 

DocyFold
 

Pro.

17 92-063-01 2 SPINDLE

 

-

 

Delivery Roller

 

Idler.

18 92-064-01 1 BRACE

 

-

 

Delivery

 

Frame

 

-

 

DocuFold

 

Pro.

19 92-067-01 1 BELT TENSIONER ASSEMBLY.

20

21

92-069-01

92-069-02

1

1

DEL

DEL

I

I

V

V

E

E

R

R

Y

Y

 

I

I

DLE

DLE

R 

R 

P

P

ULL

ULL

E

E

Y

Y

 

ASS

ASS

EM

EM

B

B

LY

LY

 

-

-

 

Do

Do

c

c

u

u

F

F

o

o

l

l

d

d

P

P

r

r

o.

o.

22 92-070-01 1 PULLEY

 

GUARD

 

-

 

Delivery.

24 97-076 1 Stepper

 

Motor & Lead

 

Assy

25 602-047 5 Idler Pulley

26 603-069 1 Spirol

 

Pin

 

-

 

Ø5/64"

 

x

 

3/8"

 

Lg.

27 604-111 1 SPRING

 

-

 

Extension.

28 605-040 3 Thrust

 

Washer

 

-

 

Ø8

 

x

 

Ø15.88

 

x

 

0.79

29 607-022 1 Twin Gip Timing Belt - 140XLD/12

30 607-160 1 Timing Belt

31 607-186 1 Twin Gip Timing Belt

 

-

 

230XLD/025

32 608-006 1 Shoulder Bolt

 

-

 

Ø8(M6)

 

x

 

25

 

Lg.

33 615-010 2 CIRCLIP

 

-

 

EXTERNAL

  

-

 

Ø10

34 401-02-040-006 5 Screw - Pan Pozi Taptite - M4 x 6 Lg.

35 401-02-040-008 14 Screw

 

-

 

Pan

 

Pozi Taptite - M4 x 8 Lg.

36 403-01-030-006 2 SCREW

 

-

 

Socket

 

Cap

 

Head

 

-

 

M3

 

x

 

6

 

Lg.

37 403-01-060-010 1 SCREW

 

-

 

Socket

 

Cap

 

Head

 

-

 

M6

 

x

 

10

 

Lg.

38 405-01-040-008 2 SCREW

 

-

 

Socket Button

 

Head

 

-

 

M4

 

x

 

8

 

Lg.

39 405-01-060-012 1 SCREW

 

-

 

Socket Button

 

Head

 

-

 

M6

 

x

 

12

 

Lg.

40 409-01-040-008 1 Screw - Skt Set Screw - Flat Pt. - M4 x 8 Lg.

41 461-01-040 4 NUT - Full - M4

42 464-01-040 2 NUT -

 

NYLOC

 

-

 

M4

43 461-01-060 1 NUT -

 

Full

 

-

 

M6

44 464-01-060 1 NUT -

 

NYLOC

 

-

 

M6

45 481-030 2 WASHER -

 

Plain

 

-

 

M3

46 481-040 6 WASHER -

 

Plain

 

-

 

M4

47 481-060 4 WASHER - Plain - M6

48 481-080 1 WASHER -

 

Plain

 

-

 

M8

5

30

23

1410

10

11

12

28

9

6

7 32

4

8

2

1

35

25

3

37

34

38

35

39

29

35

35

28

34

47,

43 ,47

13,

48

45,36, 24

26

16

40

15

4642,

1927 47

47

46,1841,

28

31

44,

2234,

33,

33,

17,

17,

20

21

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


FEED BED ASSEMBLY9-03-06

Page 16 PAPER

4
FEED BED ASSEMBLY 9-03-06

 Page 17FOLDER

4

DocuFold Pro

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

73-05-02 1 CHOKE BLEED  ASSEMBLY  - Major.

93-029 1 Manifold Tube  A ssy

93-030 -02 1 VACUUM ROLLER ASSY - With Sensor

93-031 1 Feed Dru m A ssy - Idler

93-032 1 Feed
 

Dru m A ssy - Dri ve

92-054 1 KNOB A SSY. - Choke  Adjuster.

93-004 1 Air Distribution  Tube

93-005 1 Knob - A ir
 

Distribution

93-007 1 BELT SUPPORT.

93-010 1 Support Plate

93-021 1 Feed  Belt 

93-022 1 Vacuu m

 

Roller

 

Dri ve Belt

93-024 -02 1 Anti-Stat ic Brush

 

Strip

93-027 -02 1 Baff le - F eed

 

System

93-028 5 Smoother  - Delivery

93-033 1 Support Bracket - Control Bed

93-040 -01 1 FRAME - F eed System - Major Pr o.

93-041 -01 1 MANIFOLD PLAT E - Major Pr o.

94-003 1 CONTROL BED.

94-021 1 LABEL - Papergate 'UP '.

94-051 -02 1 LOADING  TABLE - Maj or.

94-052 -02 1 Feed  Bed

73-004 2 Key

 

Ho le

 

Latch - Cre aser

73-066 -01 1 KNOB - Vac Bleed

51-095 1 Clamp

 

Washer

601 -088 1 Spring Plun ger - Pre ss In

604 -060 1 WAVED

 

WASHER.

604 -062 1 Waved

 

Washer

605 -004 2 Thru st Washer  - Ø 8 x Ø 15.88 x 0.79

609 -014 1 'O' Ring Ø15 x Ø 3 

615 -035 2 Metric

 

Push-in Fix

615 -040 1 Retainin g Ring - Extern al - Ø 25

401 -02-040 -008 16 Screw  - Pan

 

Pozi Ta ptite - M 4 x 8 Lg.

401 -02-040 -016 9 Screw  - Pan

 

Pozi Ta ptite - M 4 x 16 Lg.

402 -02-040 -016 2 Screw  - Csk

 

Hd. Ta ptite - M 4 x 16

 

Lg.

403 -01-060 -010 2 SCREW - Socket Cap

 

Head - M 6 x 10

 

Lg.

403 -01-060 -012 1 SCREW - Socket Cap

 

Head - M 6 x 12

 

Lg.

403 -01-040 -008 4 SCREW - Socket Cap

 

Head - M 4 x 8

 

Lg.

407 -01-040 -012 2 Screw  - Socket Set Knurled  - M 4 x 12

 

Lg.

408 -01-050 -030 1 Screw Skt Cone Pt - M 5 x 30 Lg.

409 -01-040 -012 1 Screw  - Skt Set Screw  - F lat Pt. - M 4 x 12 Lg.

414 -01-080 -012 3 Bolt - Hexag on

 

Head - M 6 x 12

 

Lg.

417 -04-006 -312 21 Screw  - Csk

 

Hd. Ta ptite - #6-32

 

UNC  x 0.312 Lg

461 -01-060 1 NUT - F ull  - M6

481 -040 4 WASHER - Plain - M4

481 -060 2 WASHER - Plain - M6

481 -080 3 WASHER - Plain - M8

ITEM No. PART No. QTY. DESCRIPTION 

 

33

32

39

27

23

1 24

41

17

61740311415

13

38

10

38

4

11

5

28

12

34

16

18

42

47

43

2

34

29

30

9

8

26

7

25,44

2243,

1943,

21

35
36

37,

33

46

342

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573
https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


FEED BED ASSEMBLY9-03-06

Page 16 PAPER

4

FEED BED ASSEMBLY 9-03-06

 Page 17FOLDER

4

DocuFold Pro

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

73-05-02 1 CHOKE BLEED  ASSEMBLY  - Major.

93-029 1 Manifold Tube  A ssy

93-030 -02 1 VACUUM ROLLER ASSY - With Sensor

93-031 1 Feed Dru m A ssy - Idler

93-032 1 Feed
 

Dru m A ssy - Dri ve

92-054 1 KNOB A SSY. - Choke  Adjuster.

93-004 1 Air Distribution  Tube

93-005 1 Knob - A ir
 

Distribution

93-007 1 BELT SUPPORT.

93-010 1 Support Plate

93-021 1 Feed  Belt 

93-022 1 Vacuu m

 

Roller Dri ve Belt

93-024 -02 1 Anti-Stat ic Brush

 

Strip

93-027 -02 1 Baff le - F eed

 

System

93-028 5 Smoother  - Delivery

93-033 1 Support Bracket - Control Bed

93-040 -01 1 FRAME - F eed System - Major Pr o.

93-041 -01 1 MANIFOLD PLAT E - Major Pr o.

94-003 1 CONTROL BED.

94-021 1 LABEL - Papergate 'UP '.

94-051 -02 1 LOADING  TABLE - Maj or.

94-052 -02 1 Feed  Bed

73-004 2 Key

 

Ho le

 

Latch - Cre aser

73-066 -01 1 KNOB - Vac Bleed

51-095 1 Clamp

 

Washer

601 -088 1 Spring Plun ger - Pre ss In

604 -060 1 WAVED

 

WASHER.

604 -062 1 Waved

 

Washer

605 -004 2 Thru st Washer  - Ø 8 x Ø 15.88 x 0.79

609 -014 1 'O' Ring Ø15 x Ø 3 

615 -035 2 Metric

 

Push-in Fix

615 -040 1 Retainin g Ring - Extern al - Ø 25

401 -02-040 -008 16 Screw  - Pan

 

Pozi Ta ptite - M 4 x 8 Lg.

401 -02-040 -016 9 Screw  - Pan

 

Pozi Ta ptite - M 4 x 16 Lg.

402 -02-040 -016 2 Screw  - Csk

 

Hd. Ta ptite - M 4 x 16

 

Lg.

403 -01-060 -010 2 SCREW - Socket Cap

 

Head - M 6 x 10

 

Lg.

403 -01-060 -012 1 SCREW - Socket Cap

 

Head - M 6 x 12

 

Lg.

403 -01-040 -008 4 SCREW - Socket Cap

 

Head - M 4 x 8

 

Lg.

407 -01-040 -012 2 Screw  - Socket Set Knurled  - M 4 x 12

 

Lg.

408 -01-050 -030 1 Screw Skt Cone Pt - M 5 x 30 Lg.

409 -01-040 -012 1 Screw  - Skt Set Screw  - F lat Pt. - M 4 x 12 Lg.

414 -01-080 -012 3 Bolt - Hexag on

 

Head - M 6 x 12

 

Lg.

417 -04-006 -312 21 Screw  - Csk

 

Hd. Ta ptite - #6-32

 

UNC  x 0.312 Lg

461 -01-060 1 NUT - F ull  - M6

481 -040 4 WASHER - Plain - M4

481 -060 2 WASHER - Plain - M6

481 -080 3 WASHER - Plain - M8

ITEM No. PART No. QTY. DESCRIPTION 

 

33

32

39

27

23

1 24

41

17

61740311415

13

38

10

38

4

11

5

28

12

34

16

18

42

47

43

2

34

29

30

9

8

26

7

25,44

2243,

1943,

21

35
36

37,

33

46

342

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


FOLD ROLLER ASSEMBLY9-06-06

Page 18 PAPER

5
FOLD ROLLER ASSEMBLY 9-06-06

 Page 19FOLDER

1 96-028-02 3 Fold Roller Assy - Standard - Wide

2 96-036-02 1 Drive Roller Assy - Crowned- Wide

3 96-049-02 1 FOLD ROLLER ASSY. - Bottom - Wide - Major.

4 96-009-02 2 Roller Support Shaft

5 96-010 1 Large TubePulley - 36XL

6 96-031 1 DRIVE BELT- Wide.

7 96-032-02 1 Roller Guard - Wide Belt

8 96-037 1 Side Plate (Gap) - Op Side

9 96-039-02 3 Roller Shaft (Gap Set)

10 96-040-02 1 BUSH - Roller Tilt - DocuFold Pro.

11 96-040-03 1 BUSH - Roller Tilt - DocuFold Pro.

12 96-041-02 1 Idler Shaft

13 96-042-03 1 ENTRY GUARD - Major Pro.

14 96-043 2 Eccentric Bush - Roller Tilt

15 96-044 3 Indicator - Roller Position

16 96-045 1 Tilt Lever - Toothed

17 96-046 1 Tilt Plate - Toothed

18 96-047 1 Knob - Roller Tilt Lever

19 96-052 1 Side Plate (Gap) - Lay Side

20 96-053 1 Label - Roller Tilt

21 12-013 1 SPACER.

22 123-059 1 Label - Safety Warnings

23 601-021 1 Magnetic Actuator

24 601-111 1 Tapered Ferrule

26 602-001 3 BEARING-DeepGroove Ball - 6000-ZZ

27 603-033 1 Tension Pin - Ø2 x 8 Long

28 603-060 2 Spirol Coiled - Ø3 x 6 Lg.

29 605-049 1 WASHER - Ø15x Ø21x 1

30 605-075 1 Mudguard Washer - Ø25x M8

31 606-030 2 Scallop Knob - Black

32 609-023 10 O' Ring Ø15x Ø2.5

33 615-005 1 Circlip-External-No Groove M1440-0100

34

401-02-030-008 2 Screw - Pan Pozi Taptite - M3 x 8 Lg.35

401-02-040-008 4 Screw - Pan Pozi Taptite - M4 x 8 Lg.36

405-01-080-012 2 SCREW - Socket Button Head - M8 x 12 L

g.

37

407-01-040-006 2 Screw - Socket Set Knurled - M4 x 6 Lg.38

411-01-080-025 3 SCREW - Skt Set Dog Pt. - M8 x 25 Lg.39

415-01-060-016 6 Hex Hd. Setscrew - M6 x 16 Lg.40

419-01-080-012 3 Screw - Skt. - Low Hd. Cap - M8 x 1241

461-01-030 2 NUT - Full - M342

461-01-080 3 NUT - Full - M843

481-030 2 WASHER -

 

Plain -

 

M344

481-060 2 WASHER - Plain - M645

481-080 3 WASHER - Plain - M8

DocuFold Pro

5

ITEM No. PART No. QTY. DESCRIPTION 

46

615-015 2 Circlip External Ø12

N
O

T
E

S
:

1
. 

H
O

T
 G

L
U

E
 M

A
G

N
E

T
S

 (
IT

E
M

 2
5

) 
IN

T
O

 R
E

C
E

S
S

E
S

 A
N

D
 R

E
M

O
V

E
 A

N
Y

 E
X

C
E

S
S

.;

1
5

2
2

2
0

1
3

3
6

2
4

1
8

2
7

4
1 2
8

4
0 4
1

3
1

1
6

4
1

4
5

4
0

4
0

2
8

1
4

8
1

72
1

1
4

7
2

3

3
5

54
6 4
6

4
0

4
5

113
9 4
0

3
83

1
1

0
4

3
4

0
3

9
4

3
3

9
4

6
1

9

4
3

4
4

,
4

1
,

3
73
7

3
0

1
5

3
4

3
4

2
5

S
E

 N
O

T
E

 1
.

492
63
3

1
5

2
9

3
2

1

1

1

3

2

1
2

96 9 4 3
2

25 601-180 1 MAGNET - Ø3 x 3 Long

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


FOLD ROLLER ASSEMBLY9-06-06

Page 18 PAPER

5

FOLD ROLLER ASSEMBLY 9-06-06

 Page 19FOLDER

1 96-028-02 3 Fold Roller Assy -  Standard  -  Wide

2 96-036-02 1 Drive Roller Assy -  Crowned  -  Wide

3 96-049-02 1 FOLD ROLLER ASSY.  - Bottom -  Wide  -  Major.

4 96-009-02 2 Roller Support  Shaft

5 96-010 1 Large Tube  Pulley - 36XL

6 96-031 1 DRIVE BELT -  Wide.

7 96-032-02 1 Roller Guard  -  Wide Belt

8 96-037 1 Side
 

Plate
 

(Gap)
 

-
 

Op
 

Side

9 96-039-02 3 Roller Shaft
 

(Gap
 

Set)

10 96-040-02 1 BUSH - Roller Tilt - DocuFold Pro.

11 96-040-03 1 BUSH - Roller Tilt - DocuFold Pro.

12 96-041-02 1 Idler Shaft

13 96-042-03 1 ENTRY GUARD - Major Pro.

14 96-043 2 Eccentric Bush
 

- Roller Tilt

15 96-044 3 Indicator - Roller Position

16 96-045 1 Tilt Lever - Toothed

17 96-046 1 Tilt
 

Plate
 

- Toothed

18 96-047 1 Knob
 

- Roller Tilt Lever

19 96-052 1 Side

 
Plate

 
(Gap) - Lay Side

20 96-053 1 Label

 

- Roller Tilt

21 12-013 1 SPACER.

22 123-059 1 Label

 

-

 

Safety Warnings

23 601-021 1 Magnetic  Actuator

24 601-111 1 Tapered

 

Ferrule

26 602-001 3 BEARING-Deep

 

Groove Ball - 6000-ZZ

27 603-033 1 Tension

 

Pin

 

-

 

Ø2

 

x 8 Long

28 603-060 2 Spirol

 

Coiled

 

-

 

Ø3

 

x 6 Lg.

29 605-049 1 WASHER -

 

Ø15

 

x

 

Ø21

 

x 1

30 605-075 1 Mudguard

 

Washer - Ø25x M8

31 606-030 2 Scallop Knob - Black

32 609-023 10 O' Ring Ø15x Ø2.5

33 615-005 1 Circlip-External-No Groove M1440-0100

34

401-02-030-008 2 Screw - Pan Pozi Taptite - M3 x 8 Lg.35

401-02-040-008 4 Screw -

 

Pan

 

Pozi Taptite

 

-

 

M4 x 8 Lg.36

405-01-080-012 2 SCREW

 

-

 

Socket Button Head

 

-

 

M8 x 12 L

g.

37

407-01-040-006 2 Screw -

 

Socket

 

Set

 

Knurled

 

-

 

M4 x 6 Lg.38

411-01-080-025 3 SCREW

 

-

 

Skt

 

Set

 

Dog

 

Pt.

 

-

 

M8 x 25 Lg.39

415-01-060-016 6 Hex Hd.

 

Setscrew - M6 x 16 Lg.40

419-01-080-012 3 Screw -

 

Skt.

 

- Low Hd. Cap - M8 x 1241

461-01-030 2 NUT -

 

Full

 

-

 

M342

461-01-080 3 NUT -

 

Full

 

-

 

M8

  

43

481-030 2 WASHER -

 

Plain

 

-

 

M344

481-060 2 WASHER - Plain

 

-

 

M645

481-080 3 WASHER - Plain

 

-

 

M8

DocuFold Pro

5

ITEM No. PART No. QTY. DESCRIPTION 

     

46

615-015 2 Circlip External Ø12

N
O

T
E

S
:

1
. 

H
O

T
 G

L
U

E
 M

A
G

N
E

T
S

 (
IT

E
M

2
5

)
IN

T
O

 R
E

C
E

S
S

E
S

 A
N

D
R

E
M

O
V

E
 A

N
Y

 E
X

C
E

S
S

.;

1
5

2
2

2
0

1
3

3
6

2
4

1
8

2
7

4
1 2
8

4
0 4
1

3
1

1
6

4
1

4
5

4
0

4
0

2
8

1
4

8
1

72
1

1
4

7
2

3

3
5

54
6 4
6

4
0

4
5

113
9 4
0

3
83

1
1

0
4

3
4

0
3

9
4

3
3

9
4

6
1

9

4
3

4
4

,
4

1
,

3
73
7

3
0

1
5

3
4

3
4

2
5

S
E

 N
O

T
E

 1
.

492
63
3

1
5

2
9

3
2

1

1

1

3

2

1
2

96 9 4 3
2

25 601-180 1 MAGNET - Ø3 x 3 Long

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


FOLD PLATE -Auto  Deflect9-07-15

Page 20 PAPER

FOLD PLATE - Auto Deflect 9-07-15

 Page 21FOLDER

6

THIS SECTION IS CONTINUED ON THE FOLLOWING PAGES

DocuFold Pro

6

   

      

1
2

3

4

5

6
7

8

9

10

11
12

13
14

15

16

17

18
19

20

21

22
23

24

25

26

27

28

29

30

601-091 1 SHORTY PLUG.

31

601-121 4 Nylon Screw Pan Hd Slotted #6-32 x 5/16"

32

602-064 2 BEARING - Dawn Cup Needle Roller - HK0810

33

603-065 4 Washer - Nylon - Ø3.3 x Ø9.7 x 2.4 Long

34

604-065 1 SPRING - Compression

35

605-004 4 Thrust Washer - Ø8 x Ø15.88 x 0.79

36

605-042 4 Nylon Washer - Ø4.3x Ø8 x 1.0

37

606-019 2 Hinge - Adjustable Black Acetyl

38

607-026 2 Toothed Belt - 132XL

39

608-004 2 Shoulder Bolt - Ø6(M5) x 16 Lg.

40

613-151 1 Strain Relief Bush

41

615-007 4 CIRCLIP - External - Ø8

42

615-027 1 Starlock Washer - Ø6

43

615-032 8 Flex Loc Bush - M4

44

401-02-040-006 23 Screw - Pan Pozi Taptite - M4 x 6 Lg.

45

401-02-040-008 12 Screw - Pan Pozi Taptite - M4 x 8 Lg.

46

401-02-040-016 2 Screw - Pan Pozi Taptite - M4 x 16 Lg.

47

402-02-030-080 2 SCREW - Countersunk Pozi Taptite - M6 x 8 Lg.

48

403-01-030-008 2 Screw - Socket Cap Head - M3 x 8 Lg.

49

405-01-050-010 2 Screw - Button Hd. - M5 x 10 Lg.

50

409-01-040-004 8 Screw - Socket Set - Flat Point - M4 x 4 Lg.

51

461-01-030 2 Nut - Full - M3

52

461-01-040 4 Nut - Full - M4

53

481-030 4 Washer - Plain - M3

54

481-040 4 Washer - Plain - M4

55

481-060 1 Washer - Plain - M6

  

  

ITEM No. PART No. QTY. DESCRIPTION 

   

in 4 Posns.

52 45

31

2

48

2

57

32

23

23

13

5

27

18

2

36

20

4

3

3

20

9
11

11

6

44

2

21

19

47

37

3

38

54

8

2

39

27

2

51

3

30

35

52

7

884642

17

50 25

40

28

16 254333 1922

53

34

12

14

10,

55

24

1

15,

41

26

56

49

29

56

57

615-077 1 Starlock Washer Ø5

90-08-01 1 Fold P
97-001-02 1 Top B

97-003-02 1 Botto

97-007-02 1 Botto

97-009-03 1 Defle

97-012 2 Defle
97-016 2 Belt C

97-017 2 GUID

97-019-02 1 Top Rai

97-032 1 Cont

97-033 1 Potent
97-034-02 1 Latch

97-038 1 Labe
97-073-02 1 Defle

97-074-02 1 Defle

97-076 1 Steppe

97-085-02 1 Gear

97-086 1 CONTRO
97-087 1 Latch

97-088 1 Latch

97-093-02 1 SPAC

97-107-02 1 Idler
97-108 2 Flang

97-109 2 Cont

97-116-02 1 Bracket 

97-121 1 Pot & 

late Motor Drive PCB
ox - Deflector - Wide

m Box - Deflector - Wide

m Rail - Deflector

ctor (Extruded)

ctor Guide
lamp

E SPACER - Carriage

l Assy - Deflector - Wide

rol Gear - Pot

iometer Bracket
ing Shaft

l - Pull Down to Lock
ctor Carraige - Op Side

ctor Carraige - Drive Side

r Motor & Lead Assy

box Assy - Auto Plate - Wide

L GEAR - Shaft.
ing Bracket - Op Side

ing Bracket - Lay Side

ER PLATE - Top Rail (Defl.) - Major.

Shaft - Auto Idlers
e - Needle Bearing

rol Pulley 10XL Flanged Auto

- Motor PCB - Wide

Lead Assy.

97-153 1 Lead 

98-013-02 1 ANTI

- Lower Fold Plate to PCB

-STATIC STRIP (Tape).

97-156-01 1 Fold Plate Sensor Assembly

97-144-01 2 SPACER - Fold Plate.

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


FOLD PLATE -Auto  Deflect9-07-15

Page 20 PAPER

FOLD PLATE - Auto Deflect 9-07-15

 Page 21FOLDER

6

THIS SECTION IS CONTINUED ON THE FOLLOWING PAGES

DocuFold Pro

6

   

      

1
2

3

4

5

6
7

8

9

10

11
12

13
14

15

16

17

18
19

20

21

22
23

24

25

26

27

28

29

30

601-091 1 SHORTY PLUG.

31

601-121 4 Nylon Screw Pan Hd Slotted #6-32
 

x
 

5/16"

32

602-064 2 BEARING
 

- Dawn Cup Needle Roller
 

- HK0810

33

603-065 4 Washer
 

- Nylon -
 

Ø3.3 x Ø9.7 x 2.4 Long

34

604-065 1 SPRING
 

- Compression

35

605-004 4 Thrust Washer

 
-

 
Ø8

 
x

 
Ø15.88

 
x 0.79

36

605-042 4 Nylon Washer

 

-

 

Ø4.3x

 

Ø8

 

x

 

1.0

37

606-019 2 Hinge -

 

Adjustable Black Acetyl

38

607-026 2 Toothed Belt -

 

132XL

39

608-004 2 Shoulder

 

Bolt -

 

Ø6(M5) x 16 Lg.

40

613-151 1 Strain Relief Bush

41

615-007 4 CIRCLIP -

 

External

 

- Ø8

42

615-027 1 Starlock Washer

 

-

 

Ø6

43

615-032 8 Flex

 

Loc

 

Bush -

 

M4

44

401-02-040-006 23 Screw

 

- Pan Pozi

 

Taptite -

 

M4

 

x

 

6

 

Lg.

45

401-02-040-008 12 Screw

 

- Pan Pozi

 

Taptite -

 

M4

 

x

 

8

 

Lg.

46

401-02-040-016 2 Screw

 

- Pan Pozi

 

Taptite -

 

M4

 

x

 

16

 

Lg.

47

402-02-030-080 2 SCREW

 

- Countersunk Pozi

 

Taptite - M6 x 8 Lg.

48

403-01-030-008 2 Screw

 

-

 

Socket Cap Head -

 

M3

 

x 8 Lg.

49

405-01-050-010 2 Screw

 

-

 

Button Hd.

 

-

 

M5

 

x

 

10

 

Lg.

50

409-01-040-004 8 Screw

 

-

 

Socket Set - Flat Point - M4 x 4 Lg.

51

461-01-030 2 Nut -

 

Full

 

-

 

M3

52

461-01-040 4 Nut -

 

Full

 

-

 

M4

53

481-030 4 Washer

 

- Plain -

 

M3

54

481-040 4 Washer - Plain - M4

55

481-060 1 Washer - Plain - M6

   

   

ITEM No. PART No. QTY. DESCRIPTION 

   

in 4 Posns.

52 45

31

2

48

2

57

32

23

23

13

5

27

18

2

36

20

4

3

3

20

9
11

11

6

44

2

21

19

47

37

3

38

54

8

2

39

27

2

51

3

30

35

52

7

884642

17

50 25

40

28

16 254333 1922

53

34

12

14

10,

55

24

1

15,

41

26

56

49

29

56

57

615-077 1 Starlock Washer  Ø5

90-08-01 1 Fold P
97-001-02 1 Top B

97-003-02 1 Botto

97-007-02 1 Botto

97-009-03 1 Defle

97-012 2 Defle
97-016 2 Belt C

97-017 2 GUID

97-019-02 1 Top Rai

97-032 1 Cont

97-033 1 Potent
97-034-02 1 Latch

97-038 1 Labe
97-073-02 1 Defle

97-074-02 1 Defle

97-076 1 Steppe

97-085-02 1 Gear

97-086 1 CONTRO
97-087 1 Latch

97-088 1 Latch

97-093-02 1 SPAC

97-107-02 1 Idler
97-108 2 Flang

97-109 2 Cont

97-116-02 1 Bracket 

97-121 1 Pot & 

late Motor Drive PCB
ox  - Deflector  -  Wide

m Box  - Deflector  -  Wide

m Rail  - Deflector

ctor  (Extruded)

ctor  Guide
lamp

E  SPACER  - Carriage

l  Assy  - Deflector  -  Wide

rol  Gear  - Pot

iometer  Bracket
ing  Shaft

l  - Pull Down to  Lock
ctor Carraige -

 
Op Side

ctor Carraige - Drive Side

r
 

Motor & Lead Assy

box Assy - Auto Plate - Wide

L
 

GEAR
 

-
 

Shaft.
ing Bracket - Op Side

ing Bracket - Lay Side

ER PLATE - Top Rail (Defl.) - Major.

 
Shaft -

 
Auto

 
Idlers

e - Needle Bearing

rol Pulley
 

10XL
 

Flanged Auto

-
 

Motor PCB - Wide

Lead Assy.
 97-153 1 Lead 

98-013-02 1 ANTI

  -

 

Lower

 

Fold Plate to PCB

-STATIC STRIP (Tape).

97-156-01 1 Fold Plate Sensor Assembly

97-144-01 2 SPACER - Fold Plate.

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


9-07-15

Page 22 PAPER

FOLD PLATE - Auto Deflect 9-07-15

 Page 23FOLDER

FOLD PLATE - Auto Deflect
6

DocuFold Pro

in 8 Posns

4

3

2

1

6

ITEM No. PART No. QTY. DESCRIPTION 

1 75-465-01 1 LABEL - Morgana - Small

2 97-065-02 1 Bottom Cover Assy - Digital Deflector - Wide

3 97-081-02 1 Top Cover Assy - Auto Deflect - Wide

4 405-01-040-016 8 SCREW - Socket Button Head - M4 x 16 Lg.

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


9-07-15

Page 22 PAPER

FOLD PLATE - Auto Deflect 9-07-15

 Page 23FOLDER

FOLD PLATE - Auto Deflect

6

DocuFold Pro

in 8 Posns

4

3

2

1

6

ITEM No. PART No. QTY. DESCRIPTION 

1 75-465-01 1 LABEL - Morgana - Small

2 97-065-02 1 Bottom Cover Assy - Digital Deflector - Wide

3 97-081-02 1 Top Cover Assy - Auto Deflect - Wide

4 405-01-040-016 8 SCREW - Socket Button Head - M4 x 16 Lg.

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


9-07-16

Page 24 PAPER

FOLD PLATE - Auto Stop
7

9-07-16

 Page 25FOLDER

FOLD PLATE - Auto Stop
7

DocuFold Pro

THIS SECTION IS CONTINUED ON THE FOLLOWING PAGES

7

ITEM No. PART No. QTY. DESCRIPTION 

   

      

1
2

3

4

5

6

7

8

9

10

11

12
13

14

15

16

17
18

19

20

21
22

23

24

25

26

27

28

29
30

31

32

33

34
35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

in 4 Posns.

2

14

49
26

2

34

51

2

35

36
33

4
2
9
11

42

11
2

20

6

2225181340

26

3
45

22

31

55

46

3

3

30

29

27

23

53

15,17

10,12

8

52

38

39
7

24 19 16 19 2421 4850844324350

41

5

1

54

47

28

37

97-144-01 2 SPACER - Fold Plate.
401-02-040-006 16 Scr

401-02-040-008 14 Scr

401-02-040-012 2 Scr

402-02-030-080 2 SCR

403-01-030-008 2 Scr

405-01-050-010 2 Scr

409-01-040-004 6 Scr

461-01-030 2 Nut 

461-01-040 4 Nut 

481-030 4 Was

481-040 4 Was
481-060 1 WAS

ew
 
- Pan Pozi

 
Taptite - M4 x 6 Lg.

ew - Pan Pozi Taptite - M4 x 8 Lg.

ew - Pan Pozi Taptite - M4 x 12 Lg.

EW - Countersunk Pozi Taptite - M

ew - Socket Cap Head - M3 x 8 Lg.

ew - Button Hd. - M5 x 10 Lg.

ew - Socket Set - Flat Point - M4 x

- Full - M3

-
 
Full

 
-
 
M4

her
 
- Plain - M3

her
 
- Plain -

 
M4

HER
 
- Plain -

 
M6

6 x 8 Lg.

4 Lg.

601-091 1 SH
601-121 4 Ny

602-064 2 BEA

603-065 4 Was

604-065 1 SPR

605-004 4 Th
606-019 2 Hin

607-025 2 Too
608-004 2 Sho

613-151 1 Str

615-007 4 CIR

615-027 1 Sta

615-032 8 Fle

ORTY PLUG.
lon Screw Pan Hd Slotted #6-32 x 5/16"

RING - Dawn Cup Needle Roller - H

her - Nylon - Ø3.3 x Ø9.7 x 2.4 Long

ING - Compression

rust Washer
 
-
 

Ø8
 

x
 

Ø15.88
 

x
 

0.79
ge -

 
Adjustable Black Acetyl

thed Belt -
 
132XL

ulder
 
Bolt -

 
Ø6(M5)

 
x
 

16
 

Lg.

ain Relief Bush

CLIP -
 
External

 
-
 

Ø8

rlock Washer - Ø6

x Loc Bush - M4

K0810

615-077 1 Starlock Washer Ø5

90-08-01 1 Fol
97-002-02 1 To

97-004-02 1 Bott

97-008-02 1 Bott

97-010-03 1 Stop

97-014 2 Sto

97-016 2 Bel

97-017 2 GU

97-018 2 STO

97-020-02 1 To

97-032 1 Co

97-033 1 Potent
97-034-02 1 Lat

97-038 1 Labe

97-076 1 Steppe

97-085-02 1 Ge

97-086 1 CO
97-087 1 Lat

97-088 1 Lat

97-094-02 1 Spa

97-107-02 1 Idl
97-108 2 Fla

97-109 2 Co

97-116-02 1 Bra

97 121 1 Pot & 

d Plate Motor Drive PCB
p Box - Stop - Wide

om Box - Stop - Wide

om Rail - Stop

p Guide

t Clamp

IDE SPACER - Carriage

P SPACER - Carriage.
p Rail Assy - Stop - Wide

ntrol Gear - Pot

iometer Bracket
ching Shaft

l - Pull Down to Lock

r Motor & Lead Assy

arbox Assy - Auto Plate - Wide

NTROL GEAR - Shaft.
ching Bracket - Op Side

ching Bracket - Lay Side

cer Plate - Top Rail (Stop)

er Shaft - Auto Idlers
nge - Needle Bearing

ntrol Pulley 10XL Flanged Auto

cket - Motor PCB - Wide

Lead Assy.

97-154 1 Lead - Upper Fold Plate to PCB

98-013-02 1 ANTI-STATIC STRIP (Tape).
54

55

97-156-01 1 Fold Plate Sensor Assembly

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


9-07-16

Page 24 PAPER

FOLD PLATE - Auto Stop

7

9-07-16

 Page 25FOLDER

FOLD PLATE - Auto Stop

7

DocuFold Pro

THIS SECTION IS CONTINUED ON THE FOLLOWING PAGES

7

ITEM No. PART No. QTY. DESCRIPTION 

   

      

1
2

3

4

5

6

7

8

9

10

11

12
13

14

15

16

17
18

19

20

21
22

23

24

25

26

27

28

29
30

31

32

33

34
35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

in 4 Posns.

2

14

49
26

2

34

51

2

35

36
33

4
2
9
11

42

11
2

20

6

2225181340

26

3
45

22

31

55

46

3

3

30

29

27

23

53

15,17

10,12

8

52

38

39
7

24 19 16 19 2421 4850844324350

41

5

1

54

47

28

37

97-144-01 2 SPACER - Fold Plate.

 

  

401-02-040-006 16 Scr

401-02-040-008 14 Scr

401-02-040-012 2 Scr

402-02-030-080 2 SCR

403-01-030-008 2 Scr

405-01-050-010 2 Scr

409-01-040-004 6 Scr

461-01-030 2 Nut 

461-01-040 4 Nut 

481-030 4 Was

481-040 4 Was
481-060 1 WAS

  

    

ew
 
- Pan Pozi

 
Taptite - M4 x 6 Lg.

ew - Pan Pozi Taptite - M4 x 8 Lg.

ew - Pan Pozi Taptite - M4 x 12 Lg.

EW - Countersunk Pozi Taptite - M

ew - Socket Cap Head - M3 x 8 Lg.

ew - Button Hd. - M5 x 10 Lg.

ew - Socket Set - Flat Point - M4 x

- Full - M3

-
 
Full

 
-
 
M4

her
 
- Plain - M3

her
 
- Plain -

 
M4

HER
 
- Plain -

 
M6

6 x 8 Lg.

4 Lg.

601-091 1 SH
601-121 4 Ny

602-064 2 BEA

603-065 4 Was

604-065 1 SPR

605-004 4 Th
606-019 2 Hin

607-025 2 Too
608-004 2 Sho

613-151 1 Str

615-007 4 CIR

615-027 1 Sta

615-032 8 Fle

ORTY PLUG.
lon Screw Pan Hd Slotted #6-32 x 5/16"

RING - Dawn Cup Needle Roller - H

her - Nylon - Ø3.3 x Ø9.7 x 2.4 Long

ING
 
- Compression

rust Washer
 
-
 

Ø8
 

x
 

Ø15.88
 

x
 

0.79
ge -

 
Adjustable Black Acetyl

thed Belt -
 
132XL

ulder
 
Bolt -

 
Ø6(M5)

 
x
 

16
 

Lg.

ain Relief Bush

CLIP -
 
External

 
-
 

Ø8

rlock Washer - Ø6

x Loc Bush - M4

K0810

615-077 1 Starlock Washer  Ø5

90-08-01 1 Fol
97-002-02 1 To

97-004-02 1 Bott

97-008-02 1 Bott

97-010-03 1 Stop

97-014 2 Sto

97-016 2 Bel

97-017 2 GU

97-018 2 STO

97-020-02 1 To

97-032 1 Co

97-033 1 Potent
97-034-02 1 Lat

97-038 1 Labe

97-076 1 Steppe

97-085-02 1 Ge

97-086 1 CO
97-087 1 Lat

97-088 1 Lat

97-094-02 1 Spa

97-107-02 1 Idl
97-108 2 Fla

97-109 2 Co

97-116-02 1 Bra

97 121 1 Pot & 

d Plate Motor Drive PCB
p Box - Stop - Wide

om Box - Stop - Wide

om Rail - Stop

p Guide

t Clamp

IDE SPACER - Carriage

P SPACER - Carriage.
p Rail Assy - Stop - Wide

ntrol Gear - Pot

iometer Bracket
ching Shaft

l - Pull Down to Lock

r Motor & Lead Assy

arbox Assy - Auto Plate - Wide

NTROL GEAR - Shaft.
ching Bracket - Op Side

ching Bracket - Lay Side

cer Plate - Top Rail (Stop)

er Shaft - Auto Idlers
nge - Needle Bearing

ntrol Pulley 10XL Flanged Auto

cket - Motor PCB - Wide

Lead Assy.

97-154 1 Lead - Upper Fold Plate to PCB

98-013-02 1 ANTI-STATIC STRIP (Tape).
54

55

97-156-01 1 Fold Plate Sensor Assembly

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


9-07-16

Page 26 PAPER

FOLD PLATE - Auto Stop
7

9-07-16

 Page 27FOLDER

FOLD PLATE - Auto Stop
7

DocuFold Pro

3

2

4

1

in 8 Posns

7

ITEM No. PART No. QTY. DESCRIPTION 

1 75-465-01 1 LABEL - Morgana - Small

2 97-066-02 1 Bottom Cover Assy - Digital Stop - Wide

3 97-082-02 1 Top Cover Assy - Auto Stop - Wide

4 405-01-040-016 8 SCREW - Socket Button Head - M4 x 16 Lg.

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


9-07-16

Page 26 PAPER

FOLD PLATE - Auto Stop

7

9-07-16

 Page 27FOLDER

FOLD PLATE - Auto Stop

7

DocuFold Pro

3

2

4

1

in 8 Posns

7

ITEM No. PART No. QTY. DESCRIPTION 

1 75-465-01 1 LABEL - Morgana - Small

2 97-066-02 1 Bottom Cover Assy - Digital Stop - Wide

3 97-082-02 1 Top Cover Assy - Auto Stop - Wide

4 405-01-040-016 8 SCREW - Socket Button Head - M4 x 16 Lg.

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


STACKER ASSEMBLY9-08-06

Page 28 PAPER

8
STACKER ASSEMBLY 9-08-06

 Page 29FOLDER

DocuFold Pro

8

ITEM No. PART No. QTY. DESCRIPTION 

1 28-021 1 UNIVERSAL KNOB - M6 - Ø20 - Black

2  89-017 1 EXTENDED KNOB.

3 98-015-02 1 Stacker Bed - Perforator
4 98-025 2 STACKER GUIDE ASSEMBLY.
5 98-033 1 STACKER BACKSTOP - Clamped

6  98-035 1 STACKER EXTENSION - Junior / Major.

7 605-033 1 Shoulder Washer - Ø12.32 x Ø6.86 x 3.96
8 401-02-030-006 2 Screw - Pan Pozi Taptite - M3 x 6 Lg.

9 409-01-040-016 1 Screw - Socket Set - Flat Point - M4 x 16 Lg.

11 461-01-030 2 Nut - Full - M3

12 481-030 8 Washer - Plain - M3

3 OFF

4 12
4

8
12 11

11 12

3 OFF

12

8

329

6

7

1

5

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


STACKER ASSEMBLY9-08-06

Page 28 PAPER

8

STACKER ASSEMBLY 9-08-06

 Page 29FOLDER

DocuFold Pro

8

ITEM No. PART No. QTY. DESCRIPTION 

1 28-021 1 UNIVERSAL KNOB - M6 - Ø20 - Black

2 89-017 1 EXTENDED KNOB.

3 98-015-02 1 Stacker Bed - Perforator
4 98-025 2 STACKER GUIDE ASSEMBLY.
5 98-033 1 STACKER BACKSTOP - Clamped

6 98-035 1 STACKER EXTENSION - Junior / Major.

7 605-033 1 Shoulder Washer - Ø12.32 x Ø6.86 x 3.96
8 401-02-030-006 2 Screw - Pan Pozi Taptite - M3 x 6 Lg.

9 409-01-040-016 1 Screw - Socket Set - Flat Point - M4 x 16 Lg.

11 461-01-030 2 Nut - Full - M3

12 481-030 8 Washer - Plain - M3

3 OFF

4 12
4

8
12 11

11 12

3 OFF

12

8

329

6

7

1

5

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


Page 30

PERFORATOR ASSEMBLY

PAPER  Page 31

PERFORATOR ASSEMBLY

FOLDER

9-08-14
9-08-15

(EEC)
(USA)

9

9-08-14
9-08-15

(EEC)
(USA)DocuFold Pro

11
4

3

1
8 7 1

2
2

1
9 1
3

1
8 9

5 4

1
7 61
98

1
8

1
7 1

1
0

9

ITEM No. PART No. QTY. DESCRIPTION 

1 98-003-02 2 TIE BAR - Perforator - Wide.

2 98-007-02 1 INPUT BED - Perforator - Wide.

3 98-009-02 1 LOWER GUARD - Perforator - Wide.

4 98-013-02 1 ANTI-STATIC STRIP (Tape).

5 98-018-02 1 STRIPPER - Perforator - Long.

6 98-021 1 FRAME PAD ASSY. - Op. Side.

7 98-022 1 FRAME PAD ASSY. - Non Op Side.

8 98-031-03 1 UPPER GUARD - Perforator - Docufold Pro.

9 98-032-02 1 LATCHING SHAFT ASSY. - Wide

10 98-085 1 DIN PLUG - Panel Mounted - 8 Way.

11 98-037 2 LATCH BEARING - Perforator.

12 98-048-02 1 PERFORATOR SHAFT ASSY. - Upper - Wide

13 98-049-02 1 PERFORATOR SHAFT ASSY. - Lower - Wide

14
98-050 1 Perforator Scale - Metric - Major

15 601-096 1 End Tip Ø2.4XØ6.3X12.2 LG-BLK

16 603-057 1 TENSION PIN - Ø2.5 X 30 Lg

17 604-056 2 WAVED WASHER.

18 401-02-040-006 10 Screw - Pan Pozi Taptite - M4 x 6 Lg.

19 404-01-050-016 4 Screw - Socket Countersunk - M5 x 16 Lg.

98-051 1 Perforator Scale - Imperial -- Major

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


Page 30

PERFORATOR ASSEMBLY

PAPER  Page 31

PERFORATOR ASSEMBLY

FOLDER

9-08-14
9-08-15

(EEC)
(USA)

9

9-08-14
9-08-15

(EEC)
(USA)DocuFold Pro

11
4

3

1
8 7 1

2
2

1
9 1
3

1
8 9

5 4

1
7 61
98

1
8

1
7 1

1
0

9

ITEM No. PART No. QTY. DESCRIPTION 

1 98-003-02 2 TIE  BAR  -  Perforator - Wide.

2 98-007-02 1 INPUT  BED  -  Perforator - Wide.

3 98-009-02 1 LOWER
 

GUARD - Perforator - Wide.

4 98-013-02 1 ANTI-STATIC

 
STRIP (Tape).

5 98-018-02 1 STRIPPER

 

-

 

Perforator - Long.

6 98-021 1 FRAME

 

PAD

 

ASSY. - Op. Side.

7 98-022 1 FRAME PAD ASSY. - Non Op Side.

8 98-031-03 1 UPPER GUARD -

 

Perforator - Docufold Pro.

9 98-032-02 1 LATCHING

 

SHAFT ASSY. - Wide

10 98-085 1 DIN PLUG -

 

Panel

 

Mounted - 8 Way.

11 98-037 2 LATCH

 

BEARING - Perforator.

12 98-048-02 1 PERFORATOR

 

SHAFT ASSY. - Upper - Wide

13 98-049-02 1 PERFORATOR SHAFT ASSY. - Lower - Wide

14
98-050 1 Perforator Scale - Metric - Major

15 601-096 1 End

 

Tip

 

Ø2.4XØ6.3X12.2 LG-BLK

16 603-057 1 TENSION PIN -

 

Ø2.5 X 30 Lg

17 604-056 2 WAVED WASHER.

18 401-02-040-006 10 Screw - Pan Pozi Taptite - M4 x 6 Lg.

19 404-01-050-016 4 Screw - Socket Countersunk - M5 x 16 Lg.

98-051 1 Perforator Scale - Imperial -- Major

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


Page 32 PAPER  Page 33FOLDER

CONTROL SYSTEM ASSY.95-02-02 95-149-02LEG ASSEMBLYDocuFold Pro
1
0 1
1

9
5
-0

2
-0

2
 (

C
O

N
T

R
O

L
 S

Y
S

T
E

M
 A

S
S

E
M

B
L
Y

)

IT
E
M

 N
o
.

P
A

R
T

 N
o
.

Q
T

Y.
D

E
S
C

R
IP

T
IO

N

1

7
5
-6

0
0
-0

1
1

M
in

i 
IT

X
 M

o
th

e
rb

o
a
rd

 -
 P

ro
 M

a
c
h
in

e
s

2

9
0
-0

6
-0

2
1

C
O

N
T
R
O

L
L
E
R
 B

O
A
R
D

P
.C

.B
. 

A
ss

y
. 

- 
 M

a
jo

r
P
ro

.

3

9
5
-1

4
7
-0

1
1

C
H

A
SS

IS
 -

 C
o
n
tr

o
l

Sy
st

e
m

 -
 M

a
jo

r
P
ro

.

4
1
7
4
-1

9
-0

1
1

R
S2

3
2
 A

d
a
p
to

r 
B
o
a
rd

5
6
0
1
-1

3
9

1
G

ro
m

m
e
t 

St
ri

p
.

7
6
5
0
-0

9
6

5
0
0

m
m

O
p
e
n

Sl
o
t 

T
ru

n
k
in

g
 2

5
m

m
 x

 3
7
.5

m
m

 

8
6
5
0
-0

9
7

3
SN

A
P

R
IV

E
T
 -

 N
Y
L
O

N
 -

 Ø
4
.2

H
O

L
E
 

9
6
5
5
-0

1
5

1
P
SU

 -
 S

w
it

c
h
 M

o
d
e
 -

 2
4
V

1
0

4
0
1
-0

2
-0

4
0
-0

0
6

9
Sc

re
w

 -
 P

a
n

P
o
zi

 T
a

p
ti

te
 -

 M
4
 x

 6
L
g
.

1
1

4
0
1
-0

2
-0

4
0
-0

0
8

4
Sc

re
w

 -
 P

a
n

P
o
zi

 T
a

p
ti

te
 -

 M
4
 x

 8
L
g
.

1
2

4
6
1
-0

1
-0

4
0

1
N

u
t 

- 
F
u
ll

 -
 M

4
1
3

1
4

4
8
3
-0

4
0

1
SP

R
IN

G
W

A
SH

E
R
 -

 M
4

6
5
5
-0

1
6

1
P
SU

 -
 S

w
it

c
h
 M

o
d
e
 -

 4
8
V

9
5
-1

4
9
-0

2
(C

o
n
tr

o
lL

e
g

A
ss

e
m

b
ly

)

S
E

E
 P

A
G

E
 3

4

4
, 
5

, 1
3

,1
4

In
3

P
o
si

tio
n
s

9
, 1

3
,1

4

In
2

P
o
si

tio
n
s

In
2

P
o
si

tio
n
s

1
2

, 1
3

, 1
4

8 1
8

, 1
3

,1
4

In
2

P
o
si

tio
n
s

2

1
3

1
3

1
5

7 3
, 

6

111
6
, 1

7

1

1
0
, 

6

1
9
, 

6

1
6

6
5
2
-0

4
6

1
F
U

SE
 H

O
L
D

E
R
 -

PA
N

E
L 

M
T
D

.
Ø

6
.3

X
 3

2
)

2
0
A

1
7

6
5
2
-0

4
7

1
F
U

SE
 -

A
N

T
I-

SU
R
G

E
 (

6
.3

X
 3

2
)

IT
E

M
 N

o
.

P
A

R
T

 N
o

.
Q

T
Y

.
D

E
S

C
R

IP
T

IO
N

1
9
5
-1

5
6
-0

1
1

L
E
G

-
P
li
n
th

Su
p
p
o
rt

 -
M

a
jo

r 
P
ro

.

2
7
5
-5

0
7
-0

2
1

M
a
in

s 
C

o
ve

r 
-

D
o
cu

F
o
ld

P
ro

.

3
6
1
3
-0

2
3

1
F
u
se

-
3
.1

5
A
 2

0
m

m
 x

 5
m

m
 F

a
st

 B
lo

w

4
6
1
3
-0

2
7

3
T
IE

 W
R
A
P
 -

Sm
a
ll
.

5
6
1
3
-3

3
9

3
C
A
B
L
E
 T

IE
 M

O
U

N
T
IN

G

6
6
1
3
-3

5
2

3
F
U

SE
 H

O
L
D

E
R
 -

Ø
5

x
 2

0

7
6
5
1
-1

0
1

1
M

a
in

s 
In

le
t

-
2
0
A

8
6
5
1
-1

0
9

1
Ta

b
Te

rm
in

a
l 
B
lo

ck
 -

4
w

a
y

9
6
8
0
-0

0
9

1
M

a
in

s 
F
il
te

r

1
0

6
8
1
-0

1
5

1
F
u
se

-
4
.0

A
 2

0
m

m
 x

 5
m

m
 A

N
T
I-

SU
R
G

E

1
1

4
0
2
-0

2
-0

4
0
-0

0
8

4
Sc

re
w

-
C

sk
H

d
.

Ta
p
ti

te
-

M
4

x
 8

L
g
.

1
2

4
0
2
-0

2
-0

4
0
-0

1
6

2
Sc

re
w

-
C

sk
H

d
.

Ta
p
ti

te
-

M
4

x
 1

6
L
g
.

1
3

4
6
1
-0

1
-0

4
0

1
1

N
U

T
 -

F
u
ll

-
M

4

1
4

4
8
1
-0

4
0

9
W

A
SH

E
R
 -

P
la

in
-

M
4

1
5

4
8
5
-0

4
0

1
W

a
sh

e
r 

-
Sh

a
ke

p
ro

o
f

-
M

4

1
8

7
5
-5

4
6
-0

1
1

P
U

M
P
 O

V
E
R
L
O

A
D

A
SS

Y.

1
9

6
8
1
-0

2
0

1
F
u
se

-
5
0
0
m

A
 2

0
m

m
 x

 5
m

m
 A

N
T
I_

SU
R
G

E

1
1

9
,

2

8
7
,

1
4

1
3
,

5

3
,1

2

4

1
1

1
,3

 o
ff

5
 o

ff

2
 o

ff
1
1

9
, 2

 o
ff

1
1

1
0
, 2

 o
ff

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


Page 32 PAPER  Page 33FOLDER

CONTROL SYSTEM ASSY.95-02-02 95-149-02LEG ASSEMBLYDocuFold Pro

1
0 1
1

9
5
-0

2
-0

2
(C

O
N

T
R

O
L

S
Y

S
T

E
M

A
S

S
E

M
B

L
Y

)

IT
E
M

N
o
.

P
A

R
T

N
o
.

Q
T

Y.
D

E
S
C

R
IP

T
IO

N

1

7
5
-6

0
0
-0

1
1

M
in

i
IT

X
M

o
th

e
rb

o
a
rd

-
P
ro

 M
a
c
h
in

e
s

2

9
0
-0

6
-0

2
1

C
O

N
T
R
O

L
L
E
R

B
O

A
R
D

P
.C

.B
.

A
ss

y
.

-
M

a
jo

r
P
ro

.

3

9
5
-1

4
7
-0

1
1

C
H

A
SS

IS
-

C
o
n
tr

o
l

Sy
st

e
m

-
M

a
jo

r
P
ro

.

4
1
7
4
-1

9
-0

1
1

R
S2

3
2

A
d
a
p
to

r
B
o
a
rd

5
6
0
1
-1

3
9

1
G

ro
m

m
e
t 

St
ri

p
.

7
6
5
0
-0

9
6

5
0
0

m
m

O
p
e
n

Sl
o
t 

T
ru

n
k
in

g
 2

5
m

m
x

3
7
.5

m
m

8
6
5
0
-0

9
7

3
SN

A
P

R
IV

E
T
 -

N
Y
L
O

N
-

Ø
4
.2

H
O

L
E
 

9
6
5
5
-0

1
5

1
P
SU

-
Sw

it
c
h

M
o
d
e

-
2
4
V

1
0

4
0
1
-0

2
-0

4
0
-0

0
6

9
Sc

re
w

-
P
a
n

P
o
zi

Ta
p
ti

te
-

M
4

x
 6

L
g
.

1
1

4
0
1
-0

2
-0

4
0
-0

0
8

4
Sc

re
w

-
P
a
n

P
o
zi

Ta
p
ti

te
-

M
4

x
 8

L
g
.

1
2

4
6
1
-0

1
-0

4
0

1
N

u
t 

-
F
u
ll

-
M

4
1
3

1
4

4
8
3
-0

4
0

1
SP

R
IN

G
W

A
SH

E
R

-
M

4

6
5
5
-0

1
6

1
P
SU

-
Sw

it
c
h

M
o
d
e

-
4
8
V

9
5
-1

4
9
-0

2
(C

o
n
tr

o
l L

e
g
 A

ss
e
m

b
ly

)

S
E

E
 P

A
G

E
 3

4

4
, 
 5

, 1
3

,1
4

In
  3

  P
o
si

tio
n
s

9
, 1

3
,1

4

In
  2

  P
o
si

tio
n
s

In
  2

  P
o
si

tio
n
s

1
2

, 1
3

, 1
4

8 1
8

, 1
3

,1
4

In
  2

  P
o
si

tio
n
s

2

1
3

1
3

1
5

7 3
, 

 6

111
6
, 1

7

1

1
0
, 

 6

1
9
, 

 6

  
 

 
1
6

6
5
2
-0

4
6

1
F
U

SE
 H

O
L
D

E
R
 -

 P
A
N

E
L 

M
T
D

. 
 

Ø
6
.3

 X
 3

2
) 

2
0
A

1
7

6
5
2
-0

4
7

1
F
U

SE
 -

 A
N

T
I-

SU
R
G

E
 (

6
.3

 X
 3

2
)

IT
E

M
 N

o
.

P
A

R
T

 N
o

.
Q

T
Y

.
D

E
S

C
R

IP
T

IO
N

1
9
5
-1

5
6
-0

1
1

L
E
G

 -
 P

li
n
th

 S
u
p
p
o
rt

 -
 M

a
jo

r 
P
ro

.

2
7
5
-5

0
7
-0

2
1

M
a
in

s 
C

o
ve

r 
- 

D
o
cu

F
o
ld

 P
ro

.

3
6
1
3
-0

2
3

1
F
u
se

 -
 3

.1
5
A
 2

0
m

m
 x

 5
m

m
 F

a
st

 B
lo

w

4
6
1
3
-0

2
7

3
T
IE

 W
R
A
P
 -

 S
m

a
ll
.

5
6
1
3
-3

3
9

3
C
A
B
L
E
 T

IE
 M

O
U

N
T
IN

G

6
6
1
3
-3

5
2

3
F
U

SE
 H

O
L
D

E
R
 -

 Ø
5
 x

 2
0

7
6
5
1
-1

0
1

1
M

a
in

s 
In

le
t 

- 
2
0
A

8
6
5
1
-1

0
9

1
Ta

b
 T

e
rm

in
a
l 
B
lo

ck
 -

 4
 w

a
y

9
6
8
0
-0

0
9

1
M

a
in

s 
F
il
te

r

1
0

6
8
1
-0

1
5

1
F
u
se

 -
 4

.0
A
 2

0
m

m
 x

 5
m

m
 A

N
T
I-

SU
R
G

E

1
1

4
0
2
-0

2
-0

4
0
-0

0
8

4
Sc

re
w

 -
 C

sk
 H

d
. 

Ta
p
ti

te
 -

 M
4
 x

 8
 L

g
.

1
2

4
0
2
-0

2
-0

4
0
-0

1
6

2
Sc

re
w

 -
 C

sk
 H

d
. 

Ta
p
ti

te
 -

 M
4
 x

 1
6
 L

g
.

1
3

4
6
1
-0

1
-0

4
0

1
1

N
U

T
 -

 F
u
ll
 -

 M
4

1
4

4
8
1
-0

4
0

9
W

A
SH

E
R
 -

 P
la

in
 -

 M
4

1
5

4
8
5
-0

4
0

1
W

a
sh

e
r 

- 
Sh

a
ke

p
ro

o
f 

- 
M

4

1
8

7
5
-5

4
6
-0

1
1

P
U

M
P
 O

V
E
R
L
O

A
D

 A
SS

Y.

1
9

6
8
1
-0

2
0

1
F
u
se

 -
 5

0
0
m

A
 2

0
m

m
 x

 5
m

m
 A

N
T
I_

SU
R
G

E

1
1

9
,

2

8
7
,

1
4

1
3
,

5

3
,1

2

4

1
1

1
,3

o
ff

5
o
ff

2
o
ff

1
1

9
, 2

o
ff

1
1

1
0
, 2

o
ff

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


Page 34 PAPER  Page 35FOLDER

MOTOR BOARD ASSY.75-546-01 DocuFold Pro
1
2

9
5
-1

9
3
-0

1
(M

O
T

O
R

B
O

A
R

D
A

S
S

E
M

B
L
Y

)

IT
E

M
N

O
.

P
A

R
T

N
U

M
B

E
R

Q
T

Y
.

D
e
sc

ri
p
tio

n
1

G
R

O
M

M
E

T

2

6
1

3
-3

3
9

1
C

A
B

L
E

T
IE

M
O

U
N

T
IN

G

3 4 5 6

9
5

-1
8

9
1

D
C

M
O

T
O

R
P

C
B

 A
S

S
Y

 (
U

L
)

4
0

1
-0

2
-0

4
0

-0
0

6
1

S
c
re

w
-

P
a

n
P

o
z
iT

a
p

ti
te

- 
M

4
x 

6
L

g
.

1
6

0
1

-0
8

0

4
4

0
1

-0
2

-0
3

0
-0

0
6

S
cr

e
w

-
P

a
n

P
o
zi

Ta
p
tit

e
-

M
3

x
6

L
g
.

 

1
9

5
-1

9
2

-0
1

E
n
cl

o
su

re
-

M
o
to

r
S

p
e
e
d

B
o
a
rd

3

2

5
6

4

1

7
5
-5

4
6
-0

1
(P

u
m

p
 O

ve
rl
o
a

d
 A

ss
e
m

b
ly

)

7

4 
 of

f

S
E

C
T

IO
N

 A
-A

A A

6
5

3

3 1 2

4

IT
E

M
  N

O
.

P
A

R
T

  N
U

M
B

E
R

Q
T

Y
.

D
e
sc

ri
p
tio

n

1

6
0

1
-0

8
4

G
ro

m
m

e
t 

 - 
 Ø

1
2

.7
  x

  Ø
1

5
  x

  Ø
2

0
  x

  1
.6

4 5 6

7
5

-5
4

2
1

P
u

m
p

  O
ve

rl
o

a
d

  P
C

B
 A 

ss
y.

2

4
6

1
-0

1
-0

4
0

1
N

u
t 

 - 
 F

u
ll 

 - 
 M

4

4
8

1
-0

4
0

1
W

a
sh

e
r 

 - 
 P

la
in

  -
  M

4

3

7
5

-5
4

5
-0

1
1

E
n

cl
o

su
re

  -
  P

u
m

p
  O

ve
rl
o

a
d

4
0

1
-0

2
-0

4
0

-0
1

0
S

cr
e

w
  -

  P
a

n
  P

o
zi

 T 
a

p
ti
te

  -
  M

4
  x

  1
0

  L
g

.
4

7
4

8
5

-0
4

0
1

W
a

sh
e

r 
 - 

 S
h

a
ke

p
ro

o
f 

 - 
 M

4

2

95-193-01PUMP OVERLOAD ASSY.

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


Page 34 PAPER  Page 35FOLDER

MOTOR BOARD ASSY.75-546-01 DocuFold Pro

1
2

9
5
-1

9
3
-0

1
 (

M
O

T
O

R
 B

O
A

R
D

 A
S

S
E

M
B

L
Y

)

IT
E

M
N

O
.

P
A

R
T

 N
U

M
B

E
R

Q
T

Y
.

D
e
sc

ri
p
tio

n
1

G
R

O
M

M
E

T

2

6
1

3
-3

3
9

1
C

A
B

L
E

 T
IE

 M
O

U
N

T
IN

G

3 4 5 6

9
5

-1
8

9
1

D
C

 M
O

T
O

R
 P

C
B

 A
S

S
Y

 (
U

L
)

4
0

1
-0

2
-0

4
0

-0
0

6
1

S
c
re

w
 -

 P
a

n
 P

o
z
i T

a
p

ti
te

 -
 M

4
 x

 6
 L

g
.

1
6

0
1

-0
8

0

4
4

0
1

-0
2

-0
3

0
-0

0
6

S
cr

e
w

 -
 P

a
n

 P
o
zi

 T
a
p
tit

e
 -

 M
3

 x
 6

 L
g
.

 

1
9

5
-1

9
2

-0
1

E
n
cl

o
su

re
 -

 M
o
to

r 
S

p
e
e
d

 B
o
a
rd

3

2

5
6

4

1

7
5
-5

4
6
-0

1
(P

u
m

p
O

ve
rl
o
a

d
A

ss
e
m

b
ly

)

7

4
of

f

S
E

C
T

IO
N

A
-A

A A

6
5

3

3 1 2

4

IT
E

M
 N

O
.

P
A

R
T

 N
U

M
B

E
R

Q
T

Y
.

D
e
sc

ri
p
tio

n

1

6
0

1
-0

8
4

G
ro

m
m

e
t 

-
Ø

1
2

.7
x 

Ø
1

5
x 

Ø
2

0
x 

1
.6

4 5 6

7
5

-5
4

2
1

P
u

m
p

O
ve

rl
o

a
d

P
C

B
 A 

ss
y.

2

4
6

1
-0

1
-0

4
0

1
N

u
t 

- 
F

u
ll

- 
M

4

4
8

1
-0

4
0

1
W

a
sh

e
r

-
P

la
in

-
M

4

3

7
5

-5
4

5
-0

1
1

E
n

cl
o

su
re

-
P

u
m

p
O

ve
rl
o

a
d

4
0

1
-0

2
-0

4
0

-0
1

0
S

cr
e

w
-

P
a

n
P

o
zi

T a
p

ti
te

- 
M

4
x 

1
0

L
g

.
4

7
4

8
5

-0
4

0
1

W
a

sh
e

r
-

S
h

a
ke

p
ro

o
f 

- 
M

4

2

95-193-01PUMP OVERLOAD ASSY.

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


REAR DELIVERY - (Option)9-09-01

Page 36 PAPER

1
3

9-09-01

 Page 37FOLDER

REAR DELIVERY - (Option)

1
2

1 

2 

3 

4 6 5 

7 

8 

11 

10 
9,33 

12 

13 

9,33 

14 

15 

16 

17,21 

18 

18 

19 

20 

22 

32 

24 

25 

25 

26 

27 

27 

36 

34 

28 

28 

28 

28 

23 

29 28 

1 

28 28 

DocuFold Pro

ITEM No. PART No. QTY. DESCRIPTION 

1 99-001 1 REAR DELIVERY FRAME

2 99-002 1 REAR DELIVERY COVER

3 99-003 1 MOUNTING HOOK

4 99-004 1 SUPPORT BRACKET

5 99-009 1 FLOATING DRIVE ASSEMBLY

6 99-010 1 DRIVE BELT - Rear Delivery
7 99-011 4 TRANSPORT BELT - Rear Delivery

8 99-012 1 SLIDE SHAFT - Rear Delivery

9 99-013 2 SUPPORT BARREL

10 92-003 1 STACKER - Hinged 

11 92-004 1 SUPPORT STRAP 

12 92-005 1 IDLER SHAFT - Delivery Idler 

13 92-029 1 CORD ROLLER ASSEMBLY

14 92-006 1 SUPPORT SHAFT - Delivery
15 92-018 1 CONTROL COLLAR - Stacker 

16 92-020 1 CATCHING FRAME - Delivery 
17 92-021 1 STACKER ROLLER - Long 

18 92-022 2 END CAP - Stacking Roller 
19 92-023 1 AXLE - Stacking Roller 

20 92-039 1 SLIDE FRAME ASSEMBLY - Low 
21 16-030 1 COUNTER WEIGHT 

22 01-120 1 UNIVERSAL KNOB 

23 601-093 2 GROMMET FOOT 
24 602-047 4 IDLER PULLEY - LIGHT DUTY 

25 605-040 2 NYLON WASHER 

26 615-004 1 CAPPED PUSH-ON FASTENER 

27 615-005 2 NO GROOVE CIRCLIP 

28 401-02-040-006 17 Screw - Pan Pozi Taptite - M4 x 6 Long 

29 401-02-040-008 3 Screw - Pan Pozi Taptite - M4 x 8 Long 
30 405-01-040-008 2 Screw - Socket Button Head - M4 x 8 Long 

31 405-01-060-010 1 Screw - Socket Button Head - M6 x 10 Long 
32 409-01-040-016 1 Screw - Socket Set - Flat Point - M4 x 16 Long 

33 461-01-060 1 Nut - Full - M6 
34 461-01-080 1 Nut - Full - M8 

35 481-040 3 Washer - Plain - M4 

36 481-080 1 Washer - Plain - M8 

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


REAR DELIVERY - (Option)9-09-01

Page 36 PAPER

1
3

9-09-01

 Page 37FOLDER

REAR DELIVERY - (Option)

1
2

1 

2 

3 

4 6 5 

7 

8 

11

10 
9,33 

12 

13 

9,33 

14 

15 

16 

17,21 

18 

18 

19 

20 

22 

32 

24 

25 

25 

26 

27 

27 

36 

34 

28 

28 

28 

28 

23 

29 28 

1 

28 28 

DocuFold Pro

ITEM No. PART No. QTY. DESCRIPTION 

1 99-001 1 REAR DELIVERY FRAME

2 99-002 1 REAR DELIVERY COVER 

3 99-003 1 MOUNTING HOOK

4 99-004 1 SUPPORT BRACKET

5 99-009 1 FLOATING DRIVE ASSEMBLY

6 99-010 1 DRIVE BELT - Rear Delivery
7 99-011 4 TRANSPORT BELT - Rear Delivery

8 99-012 1 SLIDE SHAFT - Rear Delivery

9 99-013 2 SUPPORT BARREL

10 92-003 1 STACKER - Hinged 

11 92-004 1 SUPPORT STRAP 

12 92-005 1 IDLER SHAFT - Delivery Idler 

13 92-029 1 CORD ROLLER ASSEMBLY 

14 92-006 1 SUPPORT SHAFT - Delivery
15 92-018 1 CONTROL COLLAR - Stacker 

16 92-020 1 CATCHING FRAME - Delivery 
17 92-021 1 STACKER ROLLER - Long 

18 92-022 2 END CAP - Stacking Roller 
19 92-023 1 AXLE - Stacking Roller 

20 92-039 1 SLIDE FRAME ASSEMBLY - Low 
21 16-030 1 COUNTER WEIGHT 

22 01-120 1 UNIVERSAL KNOB 

23 601-093 2 GROMMET FOOT 
24 602-047 4 IDLER PULLEY - LIGHT DUTY 

25 605-040 2 NYLON WASHER 

26 615-004 1 CAPPED PUSH-ON FASTENER 

27 615-005 2 NO GROOVE CIRCLIP 

28 401-02-040-006 17 Screw - Pan Pozi Taptite - M4 x 6 Long 

29 401-02-040-008 3 Screw - Pan Pozi Taptite - M4 x 8 Long 
30 405-01-040-008 2 Screw - Socket Button Head - M4 x 8 Long 

31 405-01-060-010 1 Screw - Socket Button Head - M6 x 10 Long 
32 409-01-040-016 1 Screw - Socket Set - Flat Point - M4 x 16 Long 

33 461-01-060 1 Nut - Full - M6 
34 461-01-080 1 Nut - Full - M8 

35 481-040 3 Washer - Plain - M4 

36 481-080 1 Washer - Plain - M8 

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573


Page 38 PAPER

REVISION HISTORY

Mod No.Rev. Mod Description Date Mod By

ECO28153 15/02/13 BAL
New Format Front Sheet Introduced.

Mod No.Rev. Mod Description Date Mod By

ECO28224 03/04/13 BALPage 32 Changes:- ITEM 3 was 75-500-08.

mybinding.com
1-800-944-4573

https://www.mybinding.com/
https://www.mybinding.com/
tel:1-800-944-4573

	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	11: Page 11
	12: Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38



